Nitro

ALIGN

TREXG00O

LIMITED EDITION

INSTRUGTION MANUAL
ERANRNAEZ

KXO0160NPTL

‘;5«_-5;-5:-’—___—_

INTRODUCTION

BIS

SAFETY NOTES
ZEIEER

EQUIPMENT REQUIRED FOR ASSEMBLY
BifmE

[/}

SAFETY CHECK BEFORE FLYING
RiTHIZEBE

a~21

ASSEMBLY SECTION
A%

2

EQUIPMENT INSTALLATION
SRFHEEE

23

SERVO AND LINKAGE ROD SETTING ILLUSTRATION
AigE s ER R E HE

23

CANOPY ASSEMBLY
L FEE TS

24

ELECTRIC EQUIPMENT ILLUSTRATION
ETFRRZEREET

25

SERVO SETTING AND ADJUSTMENT
12 fteR % S B

25

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
iR R T 2E T

26

PITCH AND THROTTLE SETTING
= HERE 1% BEEESHPI B

27~28

GOVERNOR INSTRUCTION MAMUAL
EiRss 2 EEARN

2

2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL
2E1EEE i AR

30~32

GP780 HEAD LOCK SET USER MANUAL
GP7B0THE TUFEAR ERHE B SR8

32~36

FLIGHT ADJUSTMENT AND SETTING
e iTEDF AR EER

37~46

PART NAMES AND OPTIONAL PART LIST
& BPEE {4 =78 S Wi 5o UAHE

Downloaded from www.Manualslib.com manuals search engine

Thank you for buying ALIGN products. The T-REX 600N is the
latest technology in Rotary RC models. Please read this manual
carefully before assembling and flying the new T-REX 600N
helicopter. We recommend that you keep this manual for future
reference regarding tuning and maintenance.

REETERTHERURRIER  EXHE - EAERHR2AVNESH
TF2HENAFBEEIEEE - ERTEANTEBHEETREVETF - £H
ISIRIECE] » BBEUFRAARBS - BE—CHENGTERBEANET » U5
BLESREEFARNPE  LUFRBRSE -


http://www.manualslib.com/

1.INTRODUCTION #i5 ALIGN //

Thank youfor buying ALIGN Products. The T-REX 600N Helicopteris designed as an easyto use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assemblingthe
model, and follow all precautions and recommendations located withinthe manual. Be sure toretain the manual
for future reference, routine maintenance, and tuning. The T-REX 600N is anew product developed by ALIGN.

It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

BEMERTEES  ATREEHSEMNEE T-REX 600N BN - FCRENNBETELREE o #ELTEEURR
ﬁﬁﬁ@%ﬁ'ﬁﬁ%gﬁﬁm%ﬁﬁxawz;ﬁ%eaﬁﬁﬁgu&ﬁwm&%oTRHamNEmﬁmgnmﬁmﬁ
ES - ARMERARCEEENTDBERSERIEENRITBIS - 1-REX 6001 182 R =R E -

THE MEANING OF SYMBOLS Z55t3% 0%

WARNING|| | Mishandling due to failure to follow these instructions may resultin damage or injury.

g & EARRRELRIERE  MEFHERTESHAYERLIMERE -

CAUTION Mishandling due to failure to follow these instructions may resultin danger.
P ARmRBEERIERE - MERERIESHEE -

FORBIDDEN Do not attemptunder any circumstances.

2 EEQHILERIRT - FOEHRIEF -

IMPORTANT NOTES EZ£&H

RIC helicopters, including the T-REX 600N are not toys. R/C
and technologies to provide superior performance. Improperu

products

and the safety of others and your environment when op
Manufacturer and seller assume no liabili
Intended for use only by adults with experie
of this product we cannot maintain any contr

T-REX 600N BEER BN FE r CER/BS IFZ H& > PTLIE SEER A S ARG E O 8
CENMHMEEER ETE WG R c ARMIOEEE FHBAER - 2 FHAEHE
A RE AN ER EREREGHRTBELE F#ERHN MK
EASEE=E 3 01:0) R ERELRFAATFFEEQRIFNE
D EEED

Werecomme
firsttime. Al
T-REX 600N r
as aresult of
replacement.
experience p
BUERE RS
e BEED
HEEAR TS -

of an experienced pilot before attempting to fly our products for the
o properly assemble, setup, andfly your model forthe first time. The
of skill to operate, and is a consumer item. Any damage or dissatisfaction
ications arenot covered by any warrantee and cannot bereturned for repairor
our distributors for free technical consultation and parts at discounted rates when you
ring operation or maintenance.

B ERERENCES  WEREEAL  ESRFASHRBYIEE  FOEABAFMSRERFRAT
BEFAFRTRIESE  IBEEARFESHE  AA02 a0 aNRIEARRERAES  BESEH

2.SAFETY NOTES 22t B$E AUGN l//

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible fortheiractions and damage orinjury
occurring during the operation or as of aresuit of R/C aircraft models.

EEEURE SEFRESEHITEED  ROBHEUREAZ  AREEAZTREER - SFEIREARE - URE2 LA
AT YEUESEROTAEEBSATRBNEN  FROSHEVEEROZE  IFETEEBEMBMERNIARAZEL -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

LOCATE AN APPROPRIATE LOCATION st 5¢R At

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,

wind, snow or darkness.

BRRROEAE TOEE . BUNCBTEGEN . BAOSEOENIER. ERET
B0 RIRE S R BTSRRI - DAL BEERE A BER - §A
zz, ﬂﬁﬁ%%?%ﬁ&%&%@&%%@?E“wmﬁ%ﬁ'ﬁM§%E§ﬁéﬁ%Eﬁ
TR E S B REBRT BN RE TGN NSRS E KB EE

BOETT  HESEBPAE NRIE  LERASRABOET ¢

PREVENT MOISTURE kt#RiEs

R/C models are composed of many precision electrical components.

Itis critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFHAEBEHFSEENEFTHALELN - TLNEBHNHILEFMRIKR  BEEEE
HMREEMA Bﬁﬁﬂxﬂﬁ?\%%?\]“Bﬁﬁ%ﬂ%i’«?)ﬁ@?iﬁﬁﬂaﬁ‘ﬁﬁﬁyﬁjfﬂﬁm o

FORI

O

product is for R/C model, so do not use for other purpose.

FEZETAENL  EOUOHAMIENHE  SEBRIDERERPOSH - DL
FEIFREREFRARIE  F7DB8EM  WIAREE - ASNET I 5

*° PROPER OPERATION 27 &EHAER

A"$"S° OBTAIN THE ASSISTANCE OF AN EXPERIE

Before tuming on your model and transmitter, check
on the same frequency. Frequency interference
crash. The guidance provided by an experienced
tuning, trimming, and actual first flight. (Recomme!
flight simulator)

ity. Do not fly under tired condition and improper operation

BFRECEENN DEITHENRIFECESH - BREY - B AETAERIF - B

NedE Bk B0

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a

high rate of speed. The blades are capable of inflicting serious bodily injury and damage to ﬁ
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Inmediately tum off the model and transmitter when you
have landed the model.

SEFRIRRERFEEERE  U2BRIE#ETOTNYE  LIERSHERREE -

AN KEEP AWAY FROM HEAT sfestin

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold dimate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EEREDSEIL PA MBARE - ETEGAREIEVE  ALEHEEHHNER - BE - &
HEERRRMEBLEZBSRIBIIIEE -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

AUGN I//

3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef@& &

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY B EIEREFRE

Transmitter

(7-channel or more,helicopter system)
B (CEILL CER TSR 8

Receiver(7channel or more)
bl Tewt: 50wl

Standard Servo x 1 pc
{2 EAREE « 1

ALIGN 50 Engine
ALTGN 505/%

ol

Pitch Gauge x1pc
BREERx]

Engine Fuel x1pc
S|y

Fuel Pump x1pc
piliEE

ADDITIONAL TOOLS REQUIRED FOR ASSEMBELY ST E

Scissors Cutter Knife Diagonal Cutting Pliers Needle Nose Pliers
Pl = s 08H )
A [
l .
Hexagon Screw Driver Philips Screw Driver
il CA TUEBIRAREE T +FURAE T
B EEE 3mmi2 Smmv2rmmil Smm #3.0/¢18mm

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

4.SAFETY CHECK BEFORE FLYING RiTaiz=RESESH AULIGN I//

CAREFULLY INSPECT BEFORE REAL FLIGHT E# R Taia el TRITAIBEERS

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

JrBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

“rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7T When turn off the unit, please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

“rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

“rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* SRATNELRBERNARLSETBIA - LigRISSRMANE S

* ERRITAIETE LRa BRGNS ERNE S SE RAR IR -

K B A 2B PE B T22 5 (S R E 85 + YN BESZ AR B RE (10LE) 2 A B ER S -

* BRI AN RS RIBOVIS  BATRDS FE R0 5 Sh6 1815 - FRRUEY U IR - RIS AESCRN PR T FERE AR B -
AEEAENEFIASExPNRS VBSOS ANTS - AR EENEE .

* B8R LB CE ARE S BE) (F RS EN 0 A RSEE TiRECR 0% /311 4858 8
TORUNBIE - _ \

* AT AIER B E RO NERNRLEIRIG - BB TERT & i3
517 - BENAEARENBEASL BN  SBEMNT - E R EMESI -

* B EFTEEES REE B ROER - 86 0TS BELET - SAUTE] 3 -

*x ERBHREFERESB RS - RODNSH AT i

600NB4 | 600NH 600NG | 600NT1

.

600NC

-

Reguistor Combo| RCE 6600 Goiema | 600D Carbon Fiber Blade

Z&-EERnbo | MEGHIIERE OO0 i EhE 52

DS810 Digital Servox 3| GP780Head Lock Gyro Combo

600NT2 600NZ |0BCERE: il Fel

600NT3

When you see the marks as below, please use glue or grease

to ensure flying safety.
BETHREESR  Sec LB HEBREAIRE -
CA: Apply CA Glue to fix. Grease
R48: Apply Anaerobics Retainer to fix.

T43: Apply Thread Lock to fix. Grease Grmn Blue Selifurnished T43 Glue width: approx. 1Tmm
, OlL: Add Grease. A BE BERGE® 15 @R

CATRERZERE

RIS [FEEE=RE EREEET R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43 {0 iS4 a small amount on screws or metal parts and wipe surplus off.
OTL : ARD0E:E:0m When disassembling, recommend to heat the metal joint about 15
N - wpn Seconds (NOTE: Keep plastic parts away from heat.)
::::jtss?:in:hng ball links, make sure the "A" character s BENSBER aﬂ%ﬁ =R ”Pﬁ%ﬁ%@ﬁﬁ;ﬂgﬁ%ﬁmﬁ
BRBEEEFRIDES - AFHER - ¢%ﬁ§%w55 g e
4

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

4.SAFETY CHECK BEFORE FLYING RiTaiz=RESESH AULIGN I//

CAREFULLY INSPECT BEFORE REAL FLIGHT E# R Taia el TRITAIBEERS

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

JrBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

“rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7T When turn off the unit, please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

“rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

“rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* SRATNELRBERNARLSETBIA - LigRISSRMANE S

* ERRITAIETE LRa BRGNS ERNE S SE RAR IR -

K B A 2B PE B T22 5 (S R E 85 + YN BESZ AR B RE (10LE) 2 A B ER S -

* BRI AN RS RIBOVIS  BATRDS FE R0 5 Sh6 1815 - FRRUEY U IR - RIS AESCRN PR T FERE AR B -
AEEAENEFIASExPNRS VBSOS ANTS - AR EENEE .

* B8R LB CE ARE S BE) (F RS EN 0 A RSEE TiRECR 0% /311 4858 8
TORUNBIE - _ \

* AT AIER B E RO NERNRLEIRIG - BB TERT & i3
517 - BENAEARENBEASL BN  SBEMNT - E R EMESI -

* B EFTEEES REE B ROER - 86 0TS BELET - SAUTE] 3 -

*x ERBHREFERESB RS - RODNSH AT i

600NB4 | 600NH 600NG | 600NT1

.

600NC

-

Reguistor Combo| RCE 6600 Goiema | 600D Carbon Fiber Blade

Z&-EERnbo | MEGHIIERE OO0 i EhE 52

DS810 Digital Servox 3| GP780Head Lock Gyro Combo

600NT2 600NZ |0BCERE: il Fel

600NT3

When you see the marks as below, please use glue or grease

to ensure flying safety.
BETHREESR  Sec LB HEBREAIRE -
CA: Apply CA Glue to fix. Grease
R48: Apply Anaerobics Retainer to fix.

T43: Apply Thread Lock to fix. Grease Grmn Blue Selifurnished T43 Glue width: approx. 1Tmm
, OlL: Add Grease. A BE BERGE® 15 @R

CATRERZERE

RIS [FEEE=RE EREEET R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43 {0 iS4 a small amount on screws or metal parts and wipe surplus off.
OTL : ARD0E:E:0m When disassembling, recommend to heat the metal joint about 15
N - wpn Seconds (NOTE: Keep plastic parts away from heat.)
::::jtss?:in:hng ball links, make sure the "A" character s BENSBER aﬂ%ﬁ =R ”Pﬁ%ﬁ%@ﬁﬁ;ﬂgﬁ%ﬁmﬁ
BRBEEEFRIDES - AFHER - ¢%ﬁ§%w55 g e
4

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

| 600NH7A |
‘©®  (Dw

Linkage ball A(M3x4)
TREEA 2% 04 758 BBmm ) x 2

©  (Iw

Linkage ball B(M3x3)

IR EREAT R
Il 3x9 Emm

TREEE M3 @4 758 F7mm) x 2 Alreacy assembled Bearing
| by Factory. e
L | EEEER o 4% ¢ Tx25mm

Socket button head screw
S EEMTTE M3 2mm) x 2

[~

M Ilar screw

Y2 AR EAARM 3k Bmm ) x 2

O II

Washer i
FO( 3% 0 4830 3mm) x 4 @ 3% ¢ Bx3mm

Linkage rod(B)
SEIFB) ¢ 2x19mm x 2

(@=ll)

Ball link
R

| 600NH7 |
© 0

Collar
TENS BT AHEE( 3% o 4.8x1 Smm) x 2

Socket button head screw

+ HEATERN
M3x12mm

Bearing
FR ¢3¢ Bx3mm) x 2

BTHE30FRATSF 1

M4 Set screw
MALE M 4xd4mm )

©

Socket screw
BT TR 3xSr

T W

Flybar rod
FHRTHT
i 3x440mm

ghter press side

FHENE

o

oser press side Flybar control rod

HEAE o] BB RHT BT -
4.3x74 2Zmm 9 7
- ‘
M4 Set screw ) ?
UALEFRIR & ’
Ma4xdmm - g
|

"‘\\T"‘m

Socket screw.
B PR

Metal flybar cortrol arm
M3x3mm

R LR

M3 collar screw

Metal flybar control arm

Apply alittle amount of T43 thread
, lock when fixing a m etal part.
BHANETEAARRERTIGHE

M3 collar screw

W3 AR AR
139 Gmm

Metal flybar seesaw holder
T T ARE R

Mounting hole of SF mixing arm for

ight.(Recommend to use)

PRI EEESL G2 (ERm) -

Metal SF Mixing arm
W ESFR MRS

Washer

E 3
3% ¢4 Bx0.3mm

Bearing

B
WESher &3 o Tx3mm
33

3% ¢4 Bx0 .3mm
Socket button head screw
H EEETERS
M 321 2m m

M3 Set screw

U3
1 3x3mm

3K Flybar paddle
KT

Socket screw
B TR TR
M 3xSmm

Assemble linkage rod (B)
before assembling flybar

control set. y
g?ﬁﬁjﬂﬁﬁuﬁ%ﬁi@?
T A

Flybar control rod
T R AR
& 4.3x74.2mm

Linkage rod(B)
Approx. 39.5mmx2
1 (B)#139.5mma

-

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

(T

Linkage ball B(M3x3)
TRMEE M3 04 TSx9 TTmm) x 2

[ —

Socket collar screw
BEEA T EEEGHMIx22mm) x1

M3 Nut
MAMTERRIE w1

Approx. 145mm
#7145mm

i

Bearing
FHE 3% g Tx3mm)xd

© H

EHE 02% 0 5x2.3mm ) x 4

© ([

Socket screw
BITEM FTE AN 2e5mm) x 4

Socket button head screw
B TR G M3 2mm) x 2

© |

Washer
FO e3x0 4.8x03mm) x2

O

Collar
PEMEE M E (0 3x o4 801 Smm ) x 2

Linkage ball B(M3x3)
TR FER M3x3)
o 4.73x8.77mm

Metal washout base
i 17 88

Socket button head screw
HFEEMNTERR
M3x12mm

TRIFB (M3x3)
047 5x8.7Fmm

Metal washout control arm
0 R T

Bearing
i
@ 3 g 73Imm

Socket collar screw

B 7 a2
11332 2m m

Apply alittle amount of T43 thread
, lock when fixing a m etal part.
TR AN R A R AT ()

e
el —_—
e

™ Main shaft

ES ]
o1 0x20Tmm

ED
3% ¢4 .8x0.3mm

Socket button head screw
- 4 B 7T AR A

M3x12mm
Socket screw

B A7 AR
M2Zx5Smm

Bearing
B

i 2x g 5x2.3mm

Radius arm
RadiusiB?

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

600NZ7 ,::;';".:E:‘:;;”‘:.";‘.::.’::.:_"""

O 0 3 O O A A R R T3 R R )

[ol 1]

Linkage rod(A) g;ﬁ;&;ﬁ"
SEMFAY ¢ 2xT 4mm x 2 e [iln‘m_

[ 1111 O i
Linkage rod(C) .

FERP(C )¢ 2x4Bmm x 2

| 600NZ7A | Metal head stopper

-' Ay s

AT x B

Linkage rod(A) 2mm

600NH2C Approx. 31mm x 2 ‘%m
| ERA3IMmM 22 | W
© [ oo ;

Socket screw
BT P AR (M3 Omm) x 1

=
Is) @)
A E
nkage rod(B) L
prox. 39.5mmx 2
Linkage rod(C) & 1(E)#039. 5mm x 2 19mm 10.5mm
Approx. 66mm x 2 Y 1
@i (Chgemmx2 | [
(u
Approx. 145mm Approx. 145mm
- 0 145mm - 0 1450 h

T A

3K Flybar paddlie
KT

3K Flybar paddle
W

Make sure both sides are equal in length.

BERFTEEMRRERE -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M3:x20mm

Socket coll CAUTION
| 600NB3 | . Sockot collar screw AT

Already assembled by Factory.
Before flying, please check if
Washer the screws are fixed with glue.
. EOWFED REEEFTAR - 5 RRITHE
Hex sacket selt tapping screw 1155 18x0 Bmm i e e L I

M3 Nut Main drive gear

MR E

Main gear case
E I

One-way bearing
EEE RN o 125% ¢ 18%1 6mm ) x 1

Hex socket self tapping screw

[MEMTEER R
A7 T3x7mm

Washer Autorotation tail drive gear

ly grease

SEREFE D 011 5% 018x0 8mm ) x 1 s Lo gﬁ:pgﬁg';‘
Socket collar screw -
HEAEEESHM320mm) x 1 .

7 gr;mwﬂay bearing One-way bearing shaft

. A & 12% ¢ 18x16mm HEIRE

= D g 12234 55mm
M3 Nut Already assembled by factory,
.\HEE‘?\FE'}!E!E wl please note to check again.
ERE R « SRS TEES -

Starter coupling IiHl tofT43 thread
600NB4A LT @ fixing ametal part,
) B AERERTL 8
@ '] M4 Set screw

A LTS R -
M4 Set screw Maamm @
WA LEE AR M 4xdmm 2

/\ [ ] Bearing

I
o 5K 13xmm

=
Clu ch nut —

B SRS TME ¢ 148mm

Bearing o b o4 x20mm = B

R o5 13xdmmp2

~ Clutch/Start shaft
EEH

| @7 5x - 10x7 0.5mm
Clutch liner |
8 ) I
0.8x8.75x1 36mm = v
ady assembled by factory, . ; |
Bearing e note to check again. H
S 0 10% 41 SEmm) R - ERRUE TR - |
1 Socket screw
| BEET AR
. M 3x8mm

M3 Nut
WA RERIE

600NB4
Bearing
faiht
& 5% g1 3xdmm ! -
[ [ -
Socket screw

PN U AR M 3B mm ) x 2

© [

3
MIMIEEERIE x 2 Clutch bearing block
BESReTE

©

Clutch bearing block
BRI

Hex mounting bolt
TSt

m5;<49m m

Socket screw

B R TR R
1 3xBmm

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

| 600NB1F |
© m © O © | (©) ([

Linkage ball A(M3x4) Linkage ball B(M3x3) Washer Socket button head collar screw
TREEA M3 (4. 7558 68mm) x 1 BRTEA (M2x30( 0 4.75%9.77mm) x 1 FO0 3 ¢ 4.820 3mm) x 2 AT R EG M 3xBmm) x 4
Socket screw Socket button head screw M3 Specialty washer Socket screw
B T E R 31 0mm ) x 4 4 PITEEP TR WM 3x1 2mm ) x 1 WS FR O (0 3x oBx2mm) x 14 HEEAFESHMIEnm) x 10
vy

| 600NB1G |

© [ o—— s o
Socket screw
Socket screw REEERR (S Smm x 2 B A (M 23 mm ) % &
BT T R (M3 dmm) x 2 O ‘ B
Bearing Bearing Collar Socket button head collar screw
B ¢ 10xg19x5mm ) x 2 B ¢ 9xg 1 TxEmm) x 1 I IS 0 3% ¢4 4x3m m) % 1 T RIS A 3XEm M) x B

| 600NB4B |

(©) (o

Socket button head collar screw Frame mounting bolt
P AT EE WA (M3BEmm) x 4 BEEF e
\Q

Metal main shaft
i o

ad collar screw

GxSmm

Metal bearing block
TEIBETEE

Metal canopy mounting bolt

e TEAERETHE
Main frames (R/L) _./') ‘ﬁ'}’\
Canopy support TOEBAR ~ S
HER BT . -
@ 3 g 5x 0 B.5:7 . Imm M3 Set screw
AL
Canopy spacer M3l Smm
Socket screw|

BEREIB
¢4.8x 11 x22mm_

BmERT AR
I 3xBmm

Socket screw
B Em T RS
M3x1dmm M3 Specialty
washer
MIFITE 5
@3 p8x2Zmm
M3 Specialty Lower bearing block
washer Engine mount (R) J (MarkB)
HIERED) SIS - e, EETEIFE R0
& 3x ¢ Bx2mm 39.3x 6xB.5mm Bearing i
\ Wi .
S g1 Trdmm ‘\‘ \‘\
Socket bution head e
on head screw _.- :
Socket button hea T ,,{/"/

collar screw

Wgsher 13 2mm I/r

HEBERSEWMEGRS .
f M3xEmm Engine mount(L) ;O
Socket screw » 3% ) o3 pd Bx0.3Imm |
R A 5393168 5mm - Bearing Linkage ball A(M3x4)
1 3xEmm 3 B TN (M3)
Socket screw ‘ o3 6x2.amm, ¢ 475xB68mm
T A A /
3] Gmin M3 Specialty washer - f
H3kFRED ) .
3% o Bx2mm . Tail control arm
4 Frame mounting block PRI
BEETR
14x12.5x8mm
3 . Linkage ball B(M3x:
Socket screw M3 Specialty washer TR {qgg,g] ( 3 Collar
B T AR MAFEE O 4753977 mm EEH SR
W3xBmm o @ 3% Bx2mm 3% 4 4x3mm
Washer
;O
o 3x ¢ 4.6x0.3mm
Apply alittle amount of T43 thread I;r%n%legn%ounting block
lock when fixin g a metal part. 1 4x12 SxBmm
GRS B AT BEETI (R
10

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Main frame assembly point: | Main shaft
First do not fully tighten the screws of main frames TH

and put three bearings through the main shaft to
check if the movements are smooth. The bottom Press two main frames equally.
bracket must be firmly touched the level table top @ @—/—’ FraTRMER TS

(glass surface); please keep the smooth movements [

on main shaft and level bottom bracket, then slowly
tighten the screws. This assembly can help for the
power and flight performance.

9
—

T
é@ ——
%% g g %ﬁ Glass surface — g%’;ﬂ'“’}ﬂ%me

E%mﬁ\ 9.0‘/' ‘YU"
[ 1

o
=%
s
g5 ot
Sp. )
B35 - e
e
SR
553 5%
EE
me
S
=
&
)
o
2
'_r

ol — 200k
Bl

# T
© [ Do © [ Do——" @) m

Glow plug plate
KB I BT

Enginemount(R)

Socket screw Socket screw M3 Set screw 33 73%0 Bmm EE T3]

FEETEREHMIx0mm) x 2 B RGO 31 2mm ) x 4 Y3 LE ERRER O B mim )4 39.3x16x8.5mm
M3 Specialty washer ’\

O O M HAD
¢ 3% ¢ Bx2mm X \
S i T
M3 Washer M3 Washer s
AT 6 3k o BxImm) x 2 IO 63% o BxImm) ¥ 4

Fuel line gromme
AEEEE
w52 Txg 11 xd Bmm

Fuel line grommet
AEREE
520 e THe 1124 Bmm

nk guard

Fuel tank

Grommet : Ay
B EEEE . : = A %;%%:tom bracket
i Eali 2mm

Fuel tube Fuel tank nipple i
i HIEEE :
£2.5% 04 5x70mm I | M3 Set screw
: : M3LER IR
M3 Set screw/'? M3 Washer ! ! 1 Bcdmm

:AE;J:FWH MigEg |
x4mm .
Socket screw 70 e8xImm T/
At ] Y
,.—'-’\‘\\- ‘(a \\EASXﬂZln:ﬁ B i
. R, b 4|
~.. . Socket screw 4 .
T T EEATERR f \. -
- - “‘n\h:lemmLm ’ Q‘ L
- hy P
~.. . M3 Washer
. Mimg
\ | MEN TR w3xeBxlmm
(a 1131 2mm
gg%%lpe ;a;ding skid
o 9x310mm 200%60.25mm

Skid pipe end cap
HREEEREE

11

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

| 600NB4A |
© [ —

Socket screw
B P T AR (M 31 2mm ) x 2

[l

Socket head spring screw
PR T SR M 4xBmm) x 2

©  (jm

Socket button head screw
HEEMTERHMISmm) x 2

© (w

Socket button head screw
A EE A EG MY xESmm ) x 2

600NB4B |

© |

s
M3 Washer
YAF T o3x eBximm) x4

M3 Specialtywasher
VATEER T O 03x ¢ Bx2mm ) x 4

© [ [

Socket screw
ETER TR A M 3 4mm ) x 4

Socket button head

self tapping screw
HEEN S EE R EATI0mm) x 4

Enginefan
SI¥EE

LR
©o a5k e 1dxImm

- Engine fan cover (R) ',"/
 BIEESEE ) -

sher(supplied with 50 engine)

M3 Specialty washer

WIRET D
© 3x ¢ Bx2mm Socket button head self tapping screw
Receiver mount T+3$1§1ﬁn x%é&"ﬁ
1B R M3 Specialty washer
MIEHED

3% ¢ Bx2Zmm

Socket button head self
tapping screw

HEEAT RSB
T3x10mm

. 5
M3 Specialty washer
W HED
3% g Bx2mm

Socket button head self
tapping screw

FEER S ESHERA

T3x10mm

M3 Specialty
washer
LEEG 1o 1)
3% ¢ Bx2mm

Socket screw
ETERT R R
M3l 4mm

Socket screw

=it <]
i M 3xBmm

M3 Washel

LKE =)

3% ¢BxTmm

Clutch

BEoH

@ 35% 4 42¥12mm

Engine fan

M6 Nut(supplied with 50 engine)

505 %5 KGR 18 SIEEE

Engine fan cover (L)

amebrace
NI o

M3 Specialty washer
VIRSER T O 3% o Bx2mm)xd

Socket button head self
tapping screw
HEER T EE WORE(T I3k 0mm jxd

Clutch

B
@35 ¢ 42:1 2mm

SI% A ER ) !

I

Socket screw

gt <o
131 2mm

Engine fan mount

Washer(supplied”
with 50 engine)
BUEIE 3 =)

.
Socket screw 9.5 ¢ 14l mm

PR ST AR A

M3x12mm {|Mount the engine

|fan mount on the
|washer.
|SEEmESEEIE -

Option equipment:
: 50Engine

Socket button head screw .
3 EEAN TR IR
M dxamm

| PEmIE0E E

After install the engine into the model, please loosen
the fixing screw and adjust the carburetor and the
engine are at an angle of SOO(VerticaI).

SIEE MR EEEEEERMS LR ARSI EEE -

Option equipment:

50Engine Apply alittle amount of T43 thread
SEES03E lock when fixing a metal part.
BHANR ERTAERERTIGHE

12

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

Recommend sandingthe marked position as below
illustration with awaterproof abrasive paper(#800-1000)

Fan cover fixing Tip

BREEEER

to avoidthe wires of electric partsto be cut.

EHRTEeRETE - BA800-1000xBHEIE - IHIEET
ol i R R A -

Waterproof abrasive paper
A E

Beforefixing the engine fan cover, please use a starter to rotate
the fan and move the fan cover. This is to make sure no any
interference, and then secure the fan cover with a fixing screw.
HEEESIEHNE g BATABRIESHERE > TEAERSE 0 #h
TER#INERERTHEERE ZEERM -

Socket button head self
tappingscrew
HFEBERTEENRMR
T3x12Zmm

Switch Mount
e RRFE SRS

-"\

A

Mixture Servo Mount
BEH AR RS

Apply alittle amount of T43 thread
lock when fixing a metal part.
BHRENN EETACAERTIIGEHE

r

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

| 600NB1H |
@ am O | © | O | © m © [m= G

Linkage ball A(M3x4) Washer Washer Washer Socket button head screw Socket screw Elevator ball link
TEEA M [ o4 T5B.68mm) x & FO(eSxeTx05mm)x 2 FO(e3xe55:03mm)x2 Fo(eSx eTx0.2mm)x2 FEEETTSEEMIxEmm) x 2 EEETEGEM2SEmm) x1 HEEENE ¢ |

600”31 G Eg?ff‘f;ga" link Apply alittle amount of T43 thread
lock when fixing a metal part.

Elevator arm BHAAR BEAAETARIBHD

Elevator lever wiggﬁscrw FrimEnE
FHE T BT 1 dxdmm &C‘PUT;’N
! . Socket screw
Bearing Bearing I PR R A % on the front
B 0 5% 0 9x3mm) x4 A 03X oTRIMm) X2 ‘ 12538 mm =]
@ D Linkage ball A(M3x4) : Metal aileron lever
Socket screw BREN :w??m 3§?rlng TETGPHES
T TR RO 3xEmm ) x 2 ©4.75%8 68mm © 3% o7x3mm Socket screw
= BT E
- 36
Hl]m Socket button head screw of &0 mn
M4 Set screw MR TR IR . _x\ A , i
\_HALE AR A M4x4mm) x 1 M3xBmm i asher o3 3 ,"‘"\ B Iggsher
. WO ©3x05.5%0.3mm
L T e Sx e Tx0.Smm ’

Bearing
L

& Sx g Ix3Imm

K
Washer spare for .
inkage ball A(M3x4)

ap adjustment. | . . !
B M3xd)
%£ﬂ£m¥ 3 y — 7 5xB.68mm
Washer i X
b

o
9% ¢7x0.2mm
Washer
;O

oS)}m?xO.Smm

Aileron lever
AHEEHES
<

!

Socket screw Wugsher

B ER TR L

11 3x6mm @ 3% 5.5%0.3mm
Control shaft

iE EAT
@ 3x88nn

Option equipment:
Fuel filter
SERAEERE

FUEL TUBE CLIP ILLUSTRATION BE &R E£E 5%

Engine start: Unlockto refuel. : . :
SIS EELRER glr!gggﬁﬂpg 5'3!.5&?;1\(;30 stop refueling.

Option equipment:
3-Way fuel filter
S 38 NEEwE

14

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

| 600NZ6 ] ’ApplynliﬂlelmenntafTHihrend

lock when fixing a metal part.
FHANR ERTAERERTL@HE

Linkage ball A(M2x3.5)
TEEEA (M2x2.5) (o 4.75xB.18mm) x B

©
Socket button head self

tapping screw
HEEATEER ST 4mm) 12

© f

M2 Nut
Y2IRIE %6

I 600NZ7A ] DS610 Digital Servo:
© 1.Stall torquefstiz o 9. 6kg. cm(4.8V)
{ 12. 0kg. cm(6.0V)

@-l 2.Motion speed/mirZE:0.10sec/60 (4.8V)
T H 0.08sec/60°(6.0V)
Ball link : 3.Dimension/m+:40.83 x20.1 x36mm
ERE 2 | 4.Weight/m#:52.2g
SOONZ7 Plastic servo nut DSE10 Servo
{EINE 53 0 EE TR a0 =8 Linkage ball A(M2x3.5)
3 M L BN (M42x3.5)

Servo horn
el

4. 75x8.18mm

Linkage rod(C)
SEARIC) ¢ 2xdBmm x 1

Socket button head self tapping screw
FHEEREENES
T3x14mm

astic servo nut
f 33 41 e

on head self tapping screw
T

3K CF servo

plate
AT IR A

3K CF servo plate
kel Rall-E o g

W2

Linkage ball A(M2x3.5)
MmN IM2x3.5)
4.75x8.18mm

Linkage rod(C)
Approx. 64mmx 1
&2 (C)#064mm x 1

15

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

600NZ7 | r— .

O AR

Linkage rod(G)
#12(G) o 200 Tmm x 4

o NNNNERT 0
Linkage rod(E)
E1R(E) o 2x32mm x 2

(@lamm

Ball link Keep parallel
EiEm x 12 R TT

Linkage rod(E)
Approx 50mmx 2

[ 60ONZE | | TSR
® ki

Linkage ball A(M2x3. 5)
HRERAVZ 3 51 (04 TExB 18mm) x 3

©

Socket button head self

[T

—

Tail rudder control rod A
Approx. 216mmx1

tapping screw o im
RIS 7T £ IARAN(T3X 4mm ) ¥ 8 ¢ 2 fE FR® EARA 216mm x 1
@ @ e 197mm
|
M2 Nut
H2HRAE x 3

187mm

DS610 Servo
LS610E Mk s

Linkage ball A(M2x:
BRTEA (M2x3.5)

©4.75x8.18mm Fuel tube cap

HEREE

Linkage ball A(M2x3.5)

FEAMINI. 5

4. 75x8.18mm Tail Servo
FE #2100 B 28

MR

G0

N Sgee T

FHANR ERTAERERTL@HE

16

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

GOON T1 iBm%f;lring éaélﬁb;oﬁTﬁTouni(R)

( hm Front drive gear assembly ¢4xogrimn
SR

Socket button head self
tapping screw Front umbrella gear

 EEEF T RS I T2xE 2 ) 64138 2 U
VEEHIRA T2 E ) ©21.2x33.6mm

Bearing

B
@1 2% ¢ 18xdmm

Bearing Socket button head self
B pdx pOxdmm) x 2 tapping scraw
i TR = ]
T2xBmm .

Hexagonal bolt
REE

Bearing
Fib:d
e4x e 9xdmm

Bearing

B 012% o1 Bxdmm) x 2 J

CAUTION
A%E'E
Alreacly assembied by Factory.

Before flying, please check if
the screws are fixed with glue.

FRERRER T R

Umbrella gear case(R)
EEOEEE
©15.5% ¢19%52 5mm

Umbrella gear case(L)
AT B TR
13.5xe19x52.5mm

(m ©  [—

Socket button head screw  Socket screw
SEEEEATUABE M3 Enm) x 6 [EEEA TR (V3 10mm) x 2

© [

Socket screw M3 Specia
[EEEPI TR AR 2e5mm) x 2 NI R ED

Socket button head screw
HEBERTERE
Maxsnm Socket screw
EER RS
M2xmm

Metal plate (R)

i RS 3 E SRR
38.5x25x5mm

Control arm mounting bolt
R RIS E

15x7 %11 .Bmm

Socket screw

BT TP 7R O

M3x10mm

Tail rotor shaft assembly
R i

Aluminum bolt
R ST
©4.98x24mm

M3 Specialty washer
MR FRED)
3% ¢Bx2mm

Socket button head screw

HEEN SRR
1 3xEmm

Metal plate (L)
i R A T AR
39.5x25x8.3mm

3K CF Vertical stabilizer
KEHHTE W

600NT2L

17

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

(60ONTZK|  [60ONTZC| [ 60ONT2I R

(" /
© [jwm |(© (w (1~
Socket screw Linkage ball A(T2.6x3.5) Collar screw
P T M 3 mmm ) x 2 A2 A3 .30 ( 4 758 18Bmm) %1 R EAREM28mm ) x 4
© [——mm | | coiaa
Socket collar screw B EIPIEEEL (¢ 2¢ ¢ 3x4mm) x 2 Sockel
.y o oc screw
TR AR EANM 31 5mm) x 1 @ D =) pocket scre
Collar B M3xBmm
B FAPEEESR (¢ 2x 9 3x3mm) x 2
Washer . O:w
" Tl o3x g 4.8:0.3mm) x 2 &) \ggsher
lhié;l;l;'(bir":ogﬂtm myx2 Linkage ball A(T2.6x3.5) 3% 8x0.6mm
i 5% g - TREEA T2 6535 [ 04758 18mm ) x 1 @ Out -
Bearing Thrust bearing
e 3x e Ex2.5mm) x 2 Q |F BT
&5 g1 0xdmm
C "_"\ -
;Bmge:rlgg sy 2 D Bearing
K oo g THRaMM) X e R 063 ¢ 10:3mm) x 2
AT
[ R S 5 0 3 ¢ 495 mm ) x 1 @ D:I]]ﬂ]l]l -
Slide shaft Apply goase ot bearing.
wi""ﬁ' B 8 =1 MRS FRERE
O 3% o Bx0.6mm) x 2 jmg I:>
lml] Collar wour any
M4 Set screw smater 1o targerio
WALE B A M xdmm ) x 1 EEHBUEEERAS X | B -,.-:"m bearing I;w;; g:;\;;l,r:t.or helder

Collar screw etal tail rotor holder

ERE IR - FEIE WS
M2x8mm .

Aim tail rotor hub at the concave of tail rotor shaft andfix it,

please apply a little glue on the set screw.

EeR | SIS EE R BN - - SERESEICREMCR - Ttype arm
2 52 WUET 5

Bearing
i

8% ¢10x3mm

V M4 Set screw
UALE FER R

W dcdmm

Metal tail rotor holder

i PR D
"E'_&'i az Control link
R b L FE P HE T
& Bearing holder
N P Collar A
Collar B | F TSI EA
lar A TS D o 2% p3xdmm
| AN B IS AR .93x.93x3mm
Linkage ball A(T2.6x3.5) * Collar screw
WEEA T2 6x3.5) FHEW S
o4 7558 18mm 1M 2xBmm
Bearing

i
©3%x ¢ 6x2.5mm

Tail rotor
P B S

Collar

7N
<L)\

[ W2 h EEE -~
3% ¢4.9x3mm ‘\3"\
Washer I

Linkage ball A(T2.6x3.5)
AT 6e3.3)
o 4.75x8.18mm

E= =)
3 ¢ 4.8x0.3mm

Socket collar screw
HEET BHERS
M3x15mm

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.

IR A ERITEBYTE - ERORCARTEREDESEY - asnEn
OlEEEEIES -

After complete the tail rotor assembly, please checkif it rotates smoothly.
(If not, please properly adjust the part gap.)
Eif#EEETAERERENH T ESHBRWET BB AERESTER

18

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

et rachees e | 600NT2A | | 600NT2K |

SRR FERRLETT IR -

© (mm|Oo[—m © f

Socket screw Socket collar screw M3 Nut
B TEPTT U AR 3xEm ) x 1 EE A7 2R (M3x16mm) x 2 MIPSEEARIE x 2
- When assembling into the tail boom, please Socket collar screw
" Torquetube . - - ;
: R E Socket screw | 3PPIY some il on the surface, to make it smooth BRI ARM
mEnnEmEgsy | during the assembling and keep it vertical with N
M3x22mm the torque tube for smooth rotation.
c A I it
goﬁc;c%gs&rgw e 3K CF Tail blade
wamm KT I
/,./ Tail control guide
P BEMREER M3 Specialty washer . -
~. MIREED 3K CF Horizontal stabilzer
__o3xgBxImm R T W
@.(\ Socket screw @_}a
B 7 2 M3 Nut
M 3xBmm M3 [EREERIE

Metal stabilzer

mount (Lower)
A A CE WS EEE (T

Tail boom brace end
B IR R

Tail boom brace
EE=ELRE

Socket scres

B TR R
I 3x8mm

Tail boom brace end
Rz I TR

N.‘?,af%‘?' alty washer Tail rudder co

M3k a .
© 3% Bx2mm e R REERE
w1 OFxE5Tmm

luetofix bearing on thetorque tube, avoid CA glue fromthe dust or may

When assemblingintothetail boom, please apply someoil and use the

ubeto pressthe bearing holder of the torquetube intothe tail boom

horizenta

Ty 5 i) CEFBCUCESENEERMENGRF% c EAEENE  EERREEAEHREHER
i i i BEOIEANEERIIER -

Attached PVC packing tube

Qil Neutral point PVC
i of torque tube RRFICSE
|::> FE (% ) 6 P 71 <:’ Torquetube
| cA, | FE MR EBIF
| ;
= i f 7 .
600NT1 e — LS
/ | :
Tube front Bearing TuPe end
@ ll i w3 > i
eBx el dxdmm Bearing Trim 5- 7em orque tube bearing holder
Socket screw imgxcmzcg—?ﬂ z B B2
BT P AR (M3 2mm ) x 4 14020721 3mm

M3 Nut
WA RAIRE x4

'600NT2LA |

© [—m|

Socket collar screw
BRI B (M 32 2mm) x 2

© | [

Socket screw
B P R M3 Bmm ) x 2

. H:| Apply a little am ount of T43thread
M3 Specialty washer lock when fixing ametal part.
W38 B B S 0 3 0 Bx2mm x4 W R T R E R (R

19

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

600 N B 1 D High/Low throttle speed setting _

PSR E A
[m-.l : Servo horn High throttle speed
Socket screw Bl 2HE ke r'y
B TIPS U AN 3x1 2mm ) x 2 ;
Linkage rod(C)
600NB1 E Approx. 64mm| 48mm 38mim
‘m’ Lowthrottle speed ER(C)HIB4mm
AREE
Socket button head self Carburetor lever h 4
tapping screw : AR RS
HEERTTEE WEE(TIEmm) x 2 f
Y
Gyro Mount
EREEEE
M3 Specialtywasher
MARSTR IO 3% ¢ Bx2mm) x 2 Please assemble the Glinkage rods inside
4theservohornsto avoidanyinterference
caused by the canopy.
GEIR R HRTREARE ST EHES
Socket button head self tapping screw
FHERTEERRN
T3xBmm
Socket button he pping screw

LA

M3 Specialty washer
I RHED
3% ¢ Bx2Zmm

Socket button head selftapping screw
3 MmN R SRR
T3x12mm

@ WikEEO e
@ 30 Bx2mm !

Frame mounting bolt
#WSist

. Socket screw ql\r;lggge_cialtywasher
i { HEE TR 13 =
M3 Specialty washer W3el2mm 3% ¢BxZmm

Socket button head self
tapping screw
HEERTEENEHTI2mm) 12

© (-

M3 Specialty washer Socket button head screw
WA FE T 3x eBx2mm) x 12 = EJEE (A7 AR AR 3xSmm) x 1

Apply alittle amount of T43 thread i
lock when fixing a metal part.
lﬁlﬁfﬁﬁl#iﬂ!ﬁ’ilﬁﬂ -3

\G\Socket button head screw

| =4 P P TR AR
| I 3x5mm

‘When tightening a screw to a plastic part, please tighten it firmly, but not - .
over tightened, or they will strip. ;agé:%o&-;;mmg screw
FHEAEBSBUEE  EERNESAT - MEKAR O TEEEIES = -

20

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

When tightening the main blade fixing screw, please tighten it firmly,
I 600 N B 3 l but not over tighten, or it may cause the damage of main blade holder

and result in danger.

ﬁﬁiﬁfﬂﬁwﬁiﬁiﬁg%EEﬂ@ BROEENFERAESE  RITEASRE -
Socket collar screw

BEATAEE R MH20mm) x 1
o Socket collar screw
@:ﬂ ETH 7 R R
- M4x27Tmm
M3 Nut
M3RRRIRIE x 1

: i .. e .y

© W

M4 Set screw

M LEE RS (Mdxdmm) x 2 / ‘
600D Carbon fiber blade
_ €. -

600NZ7 BOODEE 8 = b

Gommmn mmm

Linkage rod(D)
BT (00 #139.5mm x 2

(@lamm)

Ball link
SEAFER x4

M4 Nut
WG RS

Linkage rod(D)
Approx. 60.5mmx 2
#12(D)#160.5mm x2

Lock collar
THEEH
o1 0% ¢ 15x7mm

M4 Set screw
U LE AR
M4 xdmm

Main drive gear set
FeEsiiE

m i
] I|IIIFIIIl\l\llllllllflllll‘ll\Il_ n
Socket collar screw

BITEATT ARG
I 3x20mm

Apply alittle amount of T43 thread
lock when fixing ametal part.
BHEANEERCACAERTI GEE

21

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

6.EQUIPMENT INSTALLATION 3E::f#EicER

Gyroinstallation 2
FEIRE I 2

Receiver
i

Hook and Loop Tape(fuzzy) \
A5 R

Hook and Loop Tapeth ooke
B 40055 (R

RCE-GB00 Governor
RCE-GAOOE iE8

Receiver mount
W B

Option equipment:
50 Muffler
SEE: HRERINEE

Receiver
fidg - ]

Hook and Loop Tape
B

Receiver mount
EsEE

Gyro controller
it e el

Hook andLoop Tape

22

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

7.SERVO AND LINKAGE ROD SETTING ILLUSTRATION ARERESEEHE  ALIGN

Tail rudder control rod A
Approx. 216mmx1
EREHERL 216mm x 1 m
197Tmm

187mm [y

! L ALLILL HILIL
L R TATITITyO

Linkage rod(G)

Approx 80mmx 4

BN (G)HIE0mmM x 4

Slmm

Canopy nut
BEIEEE

Socket button head self

tapping screw
FHEENTABELER
T3xBmm

Canopy
HEE

ey \

—>

o) O (0
eagamy ea
=
BT o Popaeesass (HuBar

Wedge under Landing skid Completely.
BEIADFZEF MR -

Landing skid nut
- BRE2E
{

T

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

% (e

i
z
o
-
<<
o
|
0
=]
|
—
|
Z
m
=
o
=)
g
m
O
o
-
T
|
|
i
o

E I
Serv o)
Gyro installation 2 5
RrRE N E 2
e = installation 1
Servo 1
i HEl
Receiver - D
L]
ElE o = O o
@c® _@o @ /NS wase
— &)
S i
s = a
] ] L)
G
- Rudder control rod B
AUEN] Approx. 676mmx 1
2 e e R I8 670mm x 1
___ o .,_%-._L == ﬁ_:/%/ G57mm
\. \\/ \. Option equipment: < G4Tmm >
W | 1 50 Muffler o

Battery of receiver
R i

BEESIREENES

24

HITEC - FUTABA 7CH receiver wirin
HITEC.FUTABA 7CHEEMIZREHRTEE

Aileron
TH/EH
CH1

Elevator
A/ FHEEAE
CH2

HEAERRE

7-Channel Receiver is adequate for the requirements of the T-REX heli.

You will need the fallowing channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CH6) and Gyro(CHS) controls.

CENFHEW B S RAEN -REGERES BAVEERR » [f TP - e - AR -
B M EASNEI » IROILIEIFE SIS RS R ARIRADFE IR (CHO) BRIRER (CHD) -

JR 7CH receiver wiring

JR TCHE WSS R T EE

Battery of receiver

4.8~ 5.8V
EW R 1. 8-5.8Y
Vs Battery
/it
- CH1

CH2
CH3
CH4
CHS3
aAUX1
AUX 2

7 channel
receiver

CRFIEES

(Gyro |

2]

(CH7)
Gain channel wir

BEAERNE

7-Channel Recelver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

L ED(FHUET I8 = R A0ME ST -ROUE VS SRR SRR » If TIPS - TEIE - FHER -
B FEAENES TN LISt A R S R PRI PR A (AU 2) B (AU 1) -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

10.SERVO SETTING AND ADJUSTMENT @5rasa 2R AULIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
I HEE R R ST 2 - 1 CRECEIRANTIETERE -

JR Transmitter/Servo
JREI= 25 FER IRSERIR

Aileron:CH2|’ Fitch:CHE *
[

Positions of CH2 - CHE are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
Elevator: CH3 move downward, adjust the travel value (+-) of SWASH CH6 on
FHERE: 03 the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of
SWASH CH2 and CH3.

(H2 ~ CHED » e i CIEE B ERSCCP .
i WA D h e ETRaRERL NG
TR0 - o AR R AP 3300 2 EBNa R (REV) @A AT = - BB TR

B
B Tl PSSR S O TREAILRE - SOl
%@Bﬁéggﬁvam SoEvenet BRRE R BT,
Siek

FUTABAHITEC Transmitter/Servo
FUTABA/HITE CiE43% H1ME (SR 25 R R

Positions of CH1 - CHE are

;'i:'ii"_ """ — ] as photo (Note:Set the
BUB:CHL  |IRER:CHD » 4 F mode), pull throttle stick pward. If one swashplate

servo (or two servos) move d, adjust reverse switch
itter to m 25 upward. If three serve

e tra +-) of SWASH CHE6 on

m d. When the actions

travel values of

angeable, After assembling
under CCPM 120 degrees

bt = PR AEREERACCPN 120%

: ! % E '%-}-?ﬁiﬂjgﬁgﬁﬁ BIE
gz e RE (REV) AR ASE L - BIE AR
g% §F'M'AS-I CHH TIEBHIERE « £ER
MRS T « EIREEE SWASH CAT - CH2

a4 W
11.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING ESERERCIZZENE  ALIGN I

Recommend to choose Head Lc for Gyro and t evolution mixing(RVMX) mode on the transmitter, then set the
gain switch on the transmitter a o to Hea k.mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC p vork o I3 ote: When turn on BEC power, please do not touch tail rudder stick
and the helicopt ail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correct e travel of tail rotor shaft for standard neutral setting.

MEIR M - @5 5 7 T\ 1 25 P00 0% 135 39 TE B RA B IR B R B T8 0 i% 3% A 8% T I SRR RREA D R IB L) & TF .
YERTE B R SRR e R AR BT BER e 2 A"
FIWEREHREE BB (T 346K 00 EREEGIEACEEREEBIENIEUE @ IR/REREOUBRE -

[ HEAD LOCK DIRECTION SETTING OF GYRO [PHEEF 0 & |

ode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed

TAIL NEUTRAL SE

After setting Hez
pitch assembly

position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
WE_@%E%%E ﬁg%ﬁ@%% PILchPBIE EEEELE - GE PILChERIEAED the gyro to"REVERSE".
FRAEEAHNEROEEREE - EEBETAOED BT REAREEED - BEHEEERE

ZE > ERFEERER D HERQ BEIZEE

Tail servo horn
Middle tail =l
itch assembly.
%Dmn&“ﬁmﬁﬁ
|

Tail moving direction

| EREEAE Trim direction for
tail servo horn.
\ — I§§ E@ﬂﬁ%%ﬁ:ﬁﬁ§
Tail case set GL
ReaaiiE

@

25

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

12.PITCH AND THROTTLE SETTING 1e2ize52iBrs3

AUGN I//

GENERAL FLIGHT —figfR/17i&1,
+107 GENERAL FLIGHT
—HRRITEI
Throttle Pitch
sl fifiE
5| P | o
4 0%
= i 60%Howeting o
Stick position at high/Thiottle100%/Pitch+10* 3 B iERE +9
BARERBPIL00%/ Pitch+10°
2 0%
—_—— 0% Low speed K
*5°I - ] Gl 0-2
100% | -=-====rmmm e mmm e .
0% |~ i
GO% L i i
T | i i
& PSS 40% -+ : ! :
Stick position at Hovering/ Throttle 60% Pitch+5" H : |
BIRSE SBF96 R/ Pitchs” : : : i
1 | |
]

- A %
Stick position at b\w’T hroﬂle 0% Pitch0™~ -2°
EAR{ER BF90%/ Pitch (-2

3D FLIGHT 3Rt RTIET [ IDLE 1:SPORT FLIGHT |
R Throttle Pitch
o ihPs 176
+10~+12 i 100% +10~ +12°
4 75%
3 60% +5
2 6%
1 0% 5
AW0% fmmmmmmm g
wel
10%
69% ==
60% [T

]
]
+ '
! i
! 1
! '
'

'
!

'
i

!
' |
! 1
! i

I
5

1 2 3 4
Throttle Curve(Simple Asrobatic Flight)

TR TSR
IDLE 2:3D FLIGHT
Stick position at mnddIef'Throtlle 89%/Pitch 0 Throttle Pitch
TR SBPIER-65%/ Pitch O° iEFS 6
. 5 'ﬁm%gh +10~+12
BC~BT% Middle
3 BB o
1 retred A0~ A%
100%

Stick position at Iowﬂ'hmﬂle {)O%I’Pllch El
EAR{ER /BPI1 006/ Pitch-10-12" 60%~ 65%

1.Pitch range: Approx.t14 degrees. i

2.1f the pitch is set too high, it may cause motor overload. !

(AN | s 1o gL | i
2 BRBIET - JREBNEISAN - | , |

1 2 3 4

Throttle Curve (3D Flight)
FERITR TUBPSERE

EN b

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

13.GOVERNOR INSTRUCTION MANUAL Essziitmng

FeaturesI&E37 08

1.Compact design, easy use, simple setting with great speed control performance.
2.Speed resolution: 0. IRPM

3.Speed stability accuracy: within 1% (Steady State)
4.Not apply to S9251 » S9256 and other 760 .. s servos.
1 :_i*irﬁlseﬂi%% TRERNETE  BRERENERRR -

g@ﬁﬁﬁ
S REAnEL L (steagy state) -
4 RBASG251 - S0256% 760 u 516l AR 38 -

f s

Sensor
Bk E

CH2

Indicating light cH3

Red Governor OFF
Grem : Governor ON

CH4
CHS
CH6
AUX

Receiver
{7 Channel or more)
TENELLE S 38

Throttle travel setting
APHTIEEE#

Specifications Z 2848/ i

1.0perating voltage:DC4.5V-6V

1. T{EE8R:DC 4.5V-BYV -
2.Consumption current:<20mA@4.8V e

2 HFEEM:<20mARL . BY -

3.Direct detection of engine rotation speed
4.Speed control range: 10500~21000RPM
5.Servo RWM output pulse width: 1~2ms,

3. EEEAS I EE® -

4. EREE:10500-21000RPH -

5 .13 AR EEP WM BB iR 1 -2ms

FEM 59201~ 592565700 sl iR 2E -

not apply to S9251,59256,other 760, s servos.
6.0perating temperature range:-20°C~85C
7 .0Operating moisture range:0%~95%
8.Case size(body):28.5x26.2x9mm
9.Signal wire length:160mm
10.Sensor wire length:250mm
11.Weight:10g(including wires)
12.Accessories: NMagnet x2pcs
Screw (T2.6x6) x2pcs
Sensor Nut x 1pc

Instruction Z#E HFEF KA

6. T{FRE&EE-20C-85TC -

7. I{ERE&EE: 0%-95% -

8. ABANRR T:28.5%26.2x9mm ¢
9.ASEERE: 160mm -

10 SR EHRE: 250mm -
11.E8: 100 (EiRiA -
12 .84 EE B E2pcs -
FEENNA R

Sensor Nut

N pole faces up BASEERE

TS -
S pole faces up
SHmeR

Engine fan

s#ln order to
operation,

P P Fig.2
B

on the mounting hole of the engine fan with CA glue or R48 glue, the north pole of one
he north pole of the other magnet faces down.

3.Before connecting to the governor, first please check the rotation direction (clockwise/anti-clockwise) of throttle servo and travel
range are correct.

4.Choose an un-used switch for governor ON/OFF switch. Connect the yellow sign wire of the governor to the receiver's channel.
Then connect the governor to the power and make sure that turning on the switch is for Governor ON and off is for Governor OFF
(Green LED ight is governor ON mode, and Red LED light is governor OFF mode)

5.When connecting the governor to the power, LED light is on. When the magnet is lapped over the sensor, the LED light will be off.
(If the LED isn't off, please check the polarity of the magnet and check if the wire is well connected and check for the distance
between the sensor and the magnet.)

6.Adjustment of throttle travel: First place the throttle stick at the lowest position, and then turn on the transmitter. After that turn
on the receiver. When the LED light is on, press "Throttle Travel Setting" button on the governor for 3 seconds. While the LED
light flash, please place the throttle stick at the highest position. Then the LED light will be off and later be on again, it means
the setting is completed.
NOTE: Do not run the engine before completing the throttle limit setting, to avoid the throttle travel error or servo reversion.

7.When normal, the throttle curve is straight (0%/50%/100%). When Idle, the throttle curve cannot be lower than 50%. When the
governor fails, it will go back to the governor OFF mode. Therefore, even though you have installed the governot, the throttle
curve of transmitter must be set as regular setting.

8.Two conditions- Governor will be enabled:
(1)Turn on the governor switch, and LED light is green. (2)Throttle position >30% and more.

9. When the governor turns on, the rotation speed of the engine is controlled by the ATV (%) which is the channel chosen on the
4" step. The following chart is ATV setting and engine rotation speed for Futaba and JR transmitters. The rotation speed of main
blade is converted according to the engine ratio of original helicopter.

27

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

13.GOVERNOR INSTRUCTION MANUAL =ssesemss AUGN ///A

—

JIE—rois SRR B — FAN B L EECIREBIE S N®) - —FANMHE T - LICANRABREZ TSI 5 A5 TA SRV - -
HER W AEETSE - SROOEH AR EERBFESEEEEIDEE -
JEZRTZUERSRBABTERARLE  ThEESSHERETTHHER -
SEEEESEL  SEEEMERBEEEREEITIEESIEE -
SE-EEfE L REREEME - (EFREREFFERURMRE  WEERBNECAMREIEINE LN BILHEDEE - BERE
e CERBEHIAER - LEETHEBEERED - REBEFEREN(RERRIVGEERS CAOLEDREE - SEERETLEDRLIE) -
EESELLERE LIDER - SRHRMASESE  LIDEIRM -

(WLEDRIRE - B EWHDITEDEE * R EREESEE - RASREEERESERE <)
SAPIITIERUMRIE : SEASEPIER RERLUE - BRHBERIIE - FEBEWHER - BLIDR LAY EiEes DR TR =% - IhesLED
TR ESWOPIRERIRSBUE  WSELIIERRREEN=E  BSMEEFF -

MR AR ITEELPITIER EAI D) RS % - LIEMFITERERNREGREREZIEN -
SHPIEBRRTENOrMa B RER (0%./750%/100%) - 1d1e;APIb R MIERATIEILE - A EBZ BERS - BRSO HPIERDEBKRBIESR
HENRRE  IREEHRBEBRTROFERE -
8. ERIBBNH BT E _IE: (1) EREAMEMY - LEDRRIE - (2)BPIAIE >30%AL -
0. BEEEXRIDNEEN - SIEMNEER DRSS RINREEEMTEE ATV BOLE ) BETHH - TERRBFutabaEIRBERIEATVE EEES
ZERENHEE  TREENEFEREREFES HANSITHEILHRE -

o (&) PP )

—

FUTABA PCM 1024Z FUTABA T14MZ JR PCM10S&9X

ATV T-REX 600NSP T-REX 600NSP T-REX 600NSP
ol e T .

10% 10500 1235 10500
20% 10500 1235 10500 1235
30% 12000 1412 0500 1235
40% 13700 1612 11200 1318
50% 1565 12400 1459
60% 1712 13600 1581
70% 15800 1859 14850 1747
80% 17100 2012 16000 1882
90% 2470 18340 2158 17200 2024
100% 2470 19700 2318 18450 2171
110% 21000 2470 20860 2454 19640 231
120% 21000 2470 21000 2470 20760 2442
130% 21000 2470 21000 2470 21000 2470
140% 21000 2470 21000 2470 21000 2470
150% 21000 2470 21000 2470 21000 2470

NOTE: Ifthe LED light is off, please check if the magnet is lapped over the sensor. Please turn the magnet position
. of engine fanto let the LED light on. . o
SUFEHEERSE RS EUEEUARMISES  SENEAREWELYE  FETERL -

28

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

14,2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL 22\5B82£8R58  ALIGN l//

Features I) 8255 B

1.Due to the unique 2 in 1 design, the regulator's functions provide power to the receiver, servos, and the internal glow plug
ignition system that does not require you to remove the clip lead.

2.The linear regulator design results in no interference to the receiver. The required input power may only consist of a 2 cell
Li-ion or a Li-Poly battery.

3.When the integrated power switch is moved to the on position, the voltage indicating LED's and ignition indicating LED's will
illuminate displaying thestatus of the battery voltage, and of the plug ignition function.

1. 8560 _ o335t » I5 5 21 BEC) /I8 ER4 » uﬁfﬂ%ﬁﬂﬁ%&ﬁﬂ jﬁﬁa& EIFEILNEEN « BRI EERE N R E - AENEE ST IEREIAE -

Y e ol el R R AT e Br ST SRS TR | SRERE -
S AR B TR Thenie aa&i%% Connect Positive port to glow plug
terminal.

IEHEN T 208 AEREE

| Voltage indicating light
BEERETE

Red light ;712

Orange light 4512

Green light 3=

Green light itz

Green light 32

Specifications E BB 1&/T i

1.Input Voltage: DC 7.4V 2 cell Lithium or Li-Poly battery
2.0utput Voltage: DC 5.8V(BEC)/1.5V(Glow Plug)
3.Max. Continuous Current: 6A
4.Weight: 53.5g (including wires)
5.Regulator size: 80x30x13.3mm

Control board size: 35x24x10mm

|\ S@A:0C 7.4V 2CEL LI ) .
2 G E®:0C 5.8V (BEC) /1.5V (Glow Plug) Connect Negative port to the
2 A EEE BB 625 outer case of the engine.
4. B8:53.50 (S &BA)
SR B EER0x30x13. 3mm
AR5 %2 A% 10mm

ALIGN
2IN1 \folta?e Reg
2 IN 18

7.4V 198 : AR
Instruction Z#E FEFERHE Ba

Receiver and Servo Voltage Regulating Functions:
1.The Auto-detecting voltage LED's will display a series of lights urned on. 2 ight array is illuminated then
the battery is fully charged.When the voltage drops below 7, three gre il off. USE CAUTION: Once the

green lights are no longer illuminated the battery use S| ght. When only the single red LED is lit,
DO NOT ATTEMPT TO OPERATE THE MODEL Th as bee '=, oo low, and must be recharged before its
next use.

2.1t is important to note that not all servos are desig 5, such as Futaba servo models 9241, 9251, 9253,

9254, 9255, 9256 and other digi andling 6V. Please check with the manufacturing specifications

of the servo before attempting 2 ine voltage Step-Down may be purchased and is recommended

for use between the gyro and t s are not designed to handle 6V. Please note that some servos

are designed for runming i ge step-down.

T BS Ea(E IR AR EE T

1. A EBE SRS R Ton o For e IrUEETEAE T EROEEERREZT.0VEF CRIGSIEE - a5
AR ER IR TR g MISRERIEIRTEML Y EERE » FEZBERE |

2. BMOENSI RS0 | 9255. 02665 + IMARRIENEAR B NE SIS IER TRIE - FTLUERA AR EIRE S 2 D, 1V

e B R 2R 00 . JEEE ST DIy a8 ik FRISAR T STO Vi A G AEE BN S R EE ES -
Glow Plug Ignitic :
1.Start by conne es using the included diagram as a reference. Once completed connect the battery and move the

power switch position. Depress the "START" button on the control board. The green and the orange lights will

illuminate. Wi his happens the glow plug is being ignited for a period of 15 seconds. After 15 seconds, the control board
will stop igniting the glow plug. If the engine has not yet been started, the process can be repeated by simply repressing the

"START" button. The Ignition system is designed to automatically shut off once the engine starts running. To ensure that the

system is operating properly, check to make sure that the orange and green lights have shut off once the engine starts running.

In the event that the lights are still illuminated once the engine is running, it may be necessary to remove the lead clip from the

engine.

2.If the orange light is not illuminated after pressing "START" then this means that the glow plug is not being ignited. Please
check to see if the element of the glow plug has burned out, or if the lead clip is not properly connected to the glow plug.

3.If the Glow plug is short-circuited or the lead clip has contacted the outer case of the engine, the red (SHORT) light will be
illuminated approx. 1 second after pressing the "START" button. If the "SHORT" light illuminates the system will automatically
shut off the power to the output leads.

NEEEELN RS !

LikBRTEERAERE - HEERER - EESE T REERER LR START R - SRS NIET ISR SRR BERSE - BT NEECIEREND -
FREENISEHB10% - 15MBEEIRIRT « (R AITENES - BIFEIE—ZUSTART # : BB EE S2RRT - LIS IBEE - [ETRE - e
TIEHR15MEIRE - RITVEREER R -

2.5 T START 580% » IS -Tam » RN EERIEREN - BEENEENNREESHEBE - IEERICREERTNEEERIFH L -

3 FNEFRT AR ( BIRER ) RSIEANTHERER - ST START 8 - fIBCHRD SRR ERE » MlMERREEEIREEEIRET -
BERENEEEOERNR TR ETIEMET| SN -

NOTE: Please use double-sided foam tape or hook & loop tap to fix the regulator on the helicopter. Please do not tighten the
wires of regulator hard to avoid the wires loose or broken caused by the vibration during the operation of the helicopter.

W A RRIRUE RN RS RES EE FRETE - BESNSIRERIERETE - LREFESERES SRR -

29

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

15.GP780 HEAD LOCK GYRO SET USER MANUAL wroiiesisiessss aviaN ///4

FeaturesER &2

@Utilizes Silicon Micro Machines (S.M.M) sensor with excellent stability to dramatically reduce in-flight tail drifts.

@Utilizes AHTCS (Active Helicopter Tail Control System) to compensate any drift caused by wind direction and force , as well as
unintended yaw induced by helicopter itself during flight maneuvers.

@Tailor made specifically for use with high speed digital rudder servos. This gyro festures high sensitivity and minimal
reaction time, fully utilizing the potential of modern high speed digital rudder servos.

@Suitable for all sizes of helicopters, from micro indoor to large 90 size glow helicopters.

@Metallic dampening plate built into bottom gyro casing, dramatically increasing anti-vibration and anti-interference abilities.

@Features 1520 4 s pulse wide and 760 s narrow pulse wide frame rate.

@®Digital/Analog servo switchable.

@Reverse switch.

@Rudder servo travel limit adjustment (ATV).

®Mode switch for large/mini helicopter.

@Delay adjustment.

@Gyro locking mode and gain can be adjusted remotely from the transmitter. @S ZHE1520 |1 sEARESET60 U sTA AR -
@3F 5. M. M IHE I T HL#ir/ERE028 - AR EEMEE M - XIEEEERFERBIIRE - @4l /4A L EMREL)IR -
@I FHAHTCS (Active Helicopter Tail Control System) I 81T B S EIERIEHIAHT .EM‘EIEEF]}QEWJ}Q
EBELEARS - OB CRESEIERITEEMEEZRS - OL IMITEfe{TiE 828
0L h5 ELHLLDH&;E!%H:_ EESEHELRERNERGE  R2REARRSE Ok/d\iﬁﬁﬁ&‘ttﬂt@ o
RIERVETEEED @DELAYIE HIFEE S0 TE -
.ﬁﬁﬁ;ﬂﬂ‘&émga’:ki Ot @ CIEBE 1T 38 1 B TE SRR r T, -
OTEEEEBHER—BRE - KERFMENTEED - LA SREE DR IR 3 R e
Setting type Helicopter mode / DELAY
EES 1520/760 5 DS/AS NOR / REV LIMIT ESMET Y
'STATUS"green |AStandard 152015 Servo | A Digital servo ANormal rotation |Left(Right) Travel limit Medlum{ largesheli; suitable for T-REX 500/600/700
"STATUS 8 A0 sRRS A0S {{E RS ANRIET T (HHTIEE /A E S BAT-FEX 500/600/700
"STATUS"red Narrow band 7601 5 Servo |[Analog Servo Reverse rotation | Right(Left)Travel limit | Mini/, Micro heli, suitable for T-REX250/450
"STATUS HIHE RESTE0U SRS nsiftERAREE FEVEZ§8 B ETERE ERRITTVES EET-REX 250/450
Setting instruction _See "°'.2 in setting _See no..3 in sefting _See no._5 in setting _See no..6 in setting See no. 8in settlng instructions
THE R instructions instructions instructions instructions SugEEger oy
F SHREAT. WA SIRREATHIR AE HE AR SHERENTHE

NOTE: 1. " A"Default setting - 2. Wrong heli mode will affect the performance of. gyru Do not fly before the complete setting.
i 1. A"REMREE - 2. AR B HHE T AR S FEIRERIERE - SRR

T-REX 600/700 Standardsétting T-REX 600/700: 8RR )

STEP 1 STEP 2 STEP 3
HHEL HE2 53

The STATUS LED color il Sregn: Suitable for
Red: Reverse rotation. ] does not indicate any other rediim o
BRERALE : REVRE

Green: 1520/ s

Settlng here large helicopters
E 4348 - SBFRT-REX 600/700
HEFH -

Standard/Narrow
band setting

FIA/FEIERE

Servo NOR/REV Travel Limit Helicopter mode
Setting Setting /DELAY Setting
{EARE81E /iR TiZERRE ?UJTE?&@T

E

DS/AS Setting
BIfL/ $ALCRRE

Diagram sai&a#E GP780 Gyro Specifications GP780fRiZEER RIS

@0Operating Voltage: DC 4.5-7V
@Current Consumption: <80mA @ 4.8V
@Angular Detection Speed: 1500 degrees/sec
@Operating Temperature:-20C~65C
SET button @0Operating Humidity: 0%~ 95%

feiE @Size: 26x25x1imm

@Weight: 149

@RoHS compliant

@EFREE: 0C 4.5-7V

@ EFHEA: <B0mA @4.8V

@ =il EERE 500/ /sec

@Z{ERE: -20C-65C

@RERE: 0%-95%

Status LED
MBS TG

Setup indicator ——
HREREIE TR

Black wire to "—" port <: 26x25x11mm
SiRE - :;; 14g
@ TERHSIEARE
30

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

DS620 Digital Servo Dse20gifirfEhRe: lllustration =REEE

@Speed: 0.09sec /60 degrees(4.8V)
0.07sec /60 degrees(6.0V)
@Torque: 8.0kg.cm (4.8V)
10.0kg.cm (6.0V)
@Dimension: 40.3x 201 x 36mm
@Weight: 52.5g(Servo horn not included)
@1520 ;s (standard band)

@{FERE: 0. 09sec/60° (4.8Y)
0.07sec/60° (6. OV)

Connects to gyro_gain Gain channel connector
channel on receiver | piEsEEEE
(CH5/AUX)
EERWEEERY
(CH5/AUX)

Connects to rudder
channel on receiver

@50 8. Okg. om(4. 8V) (CH4/RUDD) )
10. 0kg. om (6. OV) EEE IR AE
OR 3 40.3x20. 1x36mm (CH4/RUDD)

OEF: 52 2q(RS=heaH)
@1520 4 s (FSRAR)
udder servo

Gain and Rudder channel mapping diagram g #i8%: EivEiRs
Transmitter typeizizrs2 @5 | Rudder channel on Receiver2ipiga #EE#EWE | Gain channel on Receiver S35 HIEE B
JR PPM/SPCM "RUDD" "AUX 2" or "AUX 3"
Hitec - Futaba PPM/PCM "CH4"(RUD) "CH5"
JR ZPCM "RUDD" "AUX 2"

Gyro Installation fegmm 2% Axial direction

1. Utilizing the included double sided foam tape as shown in diagram beside, mount L) 90°
the gyro on a solid platform or designated gyro mounting location on the helicopter. 1 j
Ensur_edggr_o mounting area have proper ventilation and away from heat sources. GP ¥

2.To avoid drift induced by erroneous ¥.aw detection, the bottom surface of gyro must
be perpendicular (90 degrees) relative to the main shaft. ] . L

3.Forinstallation on electric powered helicopters, the gyro should be installed as far Main shaft direction
away from the electronic speed controller (ESC) as possible to avoid interference
(minimum 5cm).

LAREMERNEREERUNOEL T F BREREEELEEN IO Lotk 8RB0 &)

2-B’Eﬁ?&é‘ﬂﬂ<$ﬁﬁﬁﬁﬁ%gﬁﬂﬁﬂi§ﬁi§§g_ﬂﬁ » SIS E ﬁD%%ﬁ%F’%&ED(E" 5

JZENREVEFHEZEE S Ol D RKENE S ERE §€:F}§'f§ﬁ7 -

Usage Setting Instructions &R R A

1.Transmitter Settings: After powering up transmitter, make s

The_?yrp_m_ll go through initializing process indicated by fla

until initializing is complete, as indicated by a steady lit LE

LED indicates gyroisin normal mode.

Note: The GP780is setto 1520 s at the facto
side and unable to center. For more criti
the instruction (Usage s_et_ting‘:2) to chan,

Please ensure the following mixing functions (i

@ ATS
@ Rudder to gyro mixi
2.1520: s (standard) or 760 /

.

n power on the receiver and gyro.
ouchthe heli ortransmitter sticks
HTCS locking mode, while red

mode, rudder servo will deflect to the

use the servo burned out. Please follow
used.

roed on the transmitter.

@ Throttle to rudder mixing
er mixing @ Revolution mixing

i GP780 offers compatibility for two tyges of frame rates under digital
mode. Please set the GP780 to f760 f dder servos (such as Futaba $9256,°59251, BLS251) are used. Most
other servos have ( P780 et to 1520 mode if those servos are used. .

: for 2 seconds, and the STATUS LED will begin flashing. When the 1520/760
nu. Use the rudder stick on your transmitter to select the frame rate: move the
een, the frame rate has been set to 1520, 5. If you want to set the frame rate to
o make STATUS led chan?_es tored. (Note: The faceplate of GP780 has the settin
red letters.) Press the SET to confirm the current setting and enter the next setting. The 80

ection: Servo speed is of paramount importance in maximizing the gyro's performance.
to gyro commands quickly, resulting in the sspeed and Eremmon of overall system. Due to the hlgh

sensitivity of peed digital servos such as Align DS650,05620,DS520, DS420, Futaba S9257, $9256, $9254  S9253,
ar other simil are recommended. Select "DS" when digital servos are used, and "AS" when analog servos are used.
To enter the s * Press and hold the SET button for 2 seconds, and the STATUS LED will begin fIashlrJgk. Press the SET button
repeatedly un led is lit. Use the rudder stick on your transmitter to select the Servo type: move the stick to left (or right) and

STATUS led es to green, the servo type is set to DS. Move the stick to opposite direction and STATUS led changes to red, the

servo E’yye is to AS. Warning: The use of analog servo under "DS"mode will result in servo failure.

The GP780 gyros are setto 'DS' mode at the factory. Please setthe [i)ropt_er servo tyhpe based on servo used. .
.Check the direction of rudder: move the rudder stick on transmitter left/right and check the helicopter's instruction manual for correct
rudder direction. Servo reverse function on the transmitter can be used for reversed rudder. Set the transmitter gyro gain o
channel to normal mode, or press and hold the SET button for 2 seconds to center the rudder servo. Adjust the servo horn so it is
%erp_endlcular (90 degrees) relative to the pushrod. Then adjust the rudder linkage length so the tail Bltch control system is within range.
etting Method: Press and hold the SET button for 2 seconds to_enter the setup menu, and select DELAY settln%. Push the rudder
stick left or right and observe the STATUS LED. Red represents mini/micro helis, green represents medlumél}zrge elis. .
The amount o delag is set by holding the rudder stick at the position correspon&lngthe delay percentage, at middle stick position
and 100% at the end position, and pressing the SET button to confirm the delay setting.

1. HEERRMNE: THEEERER SERNMEARSE SHEESBOEWERSE - IEERES TEADELIE  IEERESH
AELRE BZEERAMBOI PR  FRCAFZOIRDEABRIABIERER - EREETESREBRTIRESEEENRE - 85
E#&f&léﬂ%iﬁmﬁ?ﬁf TEFFIEEAIMEE o " R .

#eat:GP 780 MK AIER 1620 usihift » SEMT60 usEERRER - MEREARSEIE RO —EEBEEDP  EESMNERFHMEDRE RS
’ % EEEEEE?ﬂ%ZEE%&[ EfE -

WREBEER T FIITNEET - BRERME(OFF) HABBERERS
@ ATS @ Pilot authority mixing @ Throttle to rudder mixing
@ Rudder to gyro mixing @ Pitch to rudder mixing @ Revolution mixing

2.1520us (2% )5760us( 7248 ){EIRIZEHE: GP7B0ERMIE BT IZHIFAM - S HpY(REEEE 52760 ) sk (WF utaba S9256 + 59251~
BLS251) - RIMMEBGP780R ER/60M M, - HMEER/G0USEEM A0S - —MEA1520UsHER - WHEGP /8038 T A15200 A5, - _
WO AThES S FENR T fid m Al L EY SET SR7E i 5028 » MbB"STATUS "R i IS I8P - 1520,/760 aﬂmg&%ﬁﬁiﬁ_mﬁﬁéﬁﬁ -
EARL/ERGQRSES - AAERETaREENEA AR EERTFEE - AINAEREZTIA (S ) STATUS ERBREE X R
EER0USHRIGEZRTEARER/GOL SRR - WREBEEAPURFHEE I QERRIIE & STATUS BERBRI® - A= A760UsH
e (G GP7B0MEREELCSERRB/FIEANFERIER STATUS B RXARTE) - RTTRER SET @ —NTEAT—ERTE ' W=
10 ARHIEQETE  GP/0=n B HR TR -

3.DS{iI/ ASEELE BAR 35 2 1. FAE SS BN {F RS (HRACE IR EEOY AR - SRR AEENEAIIL - FUEETI B BIBIR XL ANIES « |IFIRRBLAVNEE . B
HRGP7B0EH S EA = MISE E EHE - PrDAR 2L IEE S F R 81U 5 A 2 ’“ﬁ[IAL | GN 0S650 ~ DS620 ~ DS520 ~DS420 ~ Futaba 58257 ~ 59256

59254 ~ 592653 R BOIR R A RS « BURS R{EMAE : sRE DTN 1% SET "SE280 I ATDBEEREMIN - FI% SET #EIEDS/ASEIA - ( DS/AS

EnEz F [ E IR E B AuDS( STATUS 3% 18 )SUER IEAST STATUS/R AT IS {EHd =8 - .

AR EDSER MEEASEILARGASHARBIRS - AE QLR EREDYMEL » (5BTIKAE REV AR 2B 4E EHEF E RS -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

A BEERGRSESELDNRBEDE THRNENER  ELERGHRSBHNDQESIERE - SN LIRS SNERE iR ARSI
THHE - G GP780Y) 1R A JFIE E i ol 3k 35 FRGP7B0RY SET "i#2f) - EEAERS RS TP UM UEL - AR QMR - STREERERER
MEEEC0E  FEAEESR=EERER tchi2flifiE D -

Middle tailpitch

as sem bly.

EPi tehi Rl E B
i L

Utilizing DS620 rudder servo as an example, the recommended Tail servo horn
location of linkage connectionisthe second holefromthe center
on the servo horn. The ideal distance fromlinkage connection
to servo center is 10mm.

LlDsE20 E = {31 + B 5% G BR BA EH M (4 3 BRI =3
ARRIRARL AR E SRS AR, SAREDR=I | BRR ny s

direction gyro is moving the rudder servo. If direction is incorrect, switch the direction switch on the gyro to compensate.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing.
Press the SET button repeatedly until NOR/REV led is lit. Use the rudder stick on your transmitter to select the

opposite direction and STATUS led changes to red, the servo direction is set to REV

the hell.
6.Rudder Servo Travel Limit Adjustment: Press and hold the SET button for 2 seconds until the STATUS LED flashes.

At this_Point the rudder servo will be centered. Press

the SET button repeatedly until LIMIT led is lit. While observing the heli tail

left ¥ntil the tail pitch slider reaches its mechanical end(without binding),tﬁen center the rudder stick and wa

servo travel will overload therudder servo and cause failures.
Caution: Rudder travel setting can not be below 50%, or else GP780 will not register the settings. If excessivetravel is

servo horn.

7.Gyro Gain Adjustments: For radio with GYRO function, gain can be adjusted using thjs function. The AHTCS é{heading lock
set by ad{ustlng.the GYRO setting between 50% to 100%, while the normal mode gain is set by adjusting the&YRO setting bel

49%." Actual gain settings will differ among_st different helis and/or servo. The goal is to achieve as h

tail oscillating (wagging), therefore such adjustment can only be done under actual flight conditions.

Suggested initial settings are 70~ 80% during hover, and 60~70% during idle-up conditions.

Gyro gain can be increased or decreased after observing the presence of tail oscillation duri

approximately 30~ 35%, For radio system using 50-100% as gain adjustment under he:
recommended gain setting is approximately 70-75%. _ i
8.helicopter mode and delay setting. These settings incorporates two functi
1)GP780supports mini/micro indoor helicopters. Set the setting based on th
or example: Set the helicopter mode to mini/micro setting (Status LED t
to medium/large setting (Status LED turns_green) for T-Rex 500/600/7
(2)Slow rudder servos may cause tail oscillation as it receives the f
from stationary pirouette, increase the %am setting until such osci
Setting Method: Press and hold the SE
left or right and observe the STATUS LED. RED STATUS
medium/large helis such as T-REX500/600/700. Th
delay ;f).ercenta e 0% at middle stick position (DELAYE
to confirm the efay setting.

m
i

=
>+
i

- S HE

G

5.Setting of gyro direction nor/rev: Check the gyro direction by moving the heli on the yaw axis while holding by hand. Observe the

Servo _te(pe: move the stick to left (or right) and STATUS led changes to green, the Servo direction is setto NOR. Move the stick to

arning: Flying with reversed gyro will cause the heli to spin out of control. Please double check the direction before attempting to fly

gradually move the rudder stick on gour transmitter

it 2 seconds until
STATUS LED flashs red. Now perform the same for right rudder: move the rudder stick on your transmitter right until the tail
pitch slider reaches the other end, center the stick and wait 2 seconds for LED to flash again. This will set the travel limit of the
servo on both sides. Insufficient rudder servo travel limit will result in decreased rudder performance, while excessive rudder

even after performingthe above rudder travel adjustments, please relocate the rudder servo linkage ball closer to the center of

in as possible without the

Note: For radio systems using 0-100% as gain adgustment under heading lock mode (such ' ain setting is

itec), the

button for 2 seconds t : ] Y setting. Push the rudder stick
150/450, GREEN STATUS represents
r'stick at the position corresponding the
end position, and pressing the SET button

| 1 5 : ELBNSORER] SRESEN R IICEEDND
IEE BRI 7 -

el i

i o= 2

6.LINI TR A1 RS 7E DTS A0M B I SIEIEL IMI TSR - i EIRieE
DEZEY ¢ - R STATUS 15 e © s 4] 10 1 e BiE . BE
BEREROG 2R STATUS 5 i seAL I Pl - Bl R, 0E  EBARE
EEp i QEERETIER50K SAE7E0R SRET TR ER
1 BEBEE: — % i 2T - e AR S S 80 + 1T AE50%-100% -
AEZEEEE iits BB ARV T S Qi e B 5 R D T B P
=8, s L SR R Ak R T 9 -
%%%%%g; EL0-70%TH » 2EBRBERTIREBRITEZELE - WE
x%gﬁ%@gﬁ' HITEC - 2 5 /e A B 7E 70 75%
B

observed

gain is
een 0 to

Please practice simulation flight before real flying TSR E IS BT

A safe and effective practice method is to use the transmitter flying on the
computer through simulator software sold on the market. Do a simulation flight
until you familiarize your fingers with the movements of the rudders, and keep
practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing

"Throttle high/low", "Aileron left/right", "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the

fingers move naturally when you hear operation orders being call out.

EERERE RN ISR BRSRAT - BT SWERRTORE - —E8
SR moshanns GeiEsEhidunte. s Ra Gl RT  BES
ATMEE + 1 A BAIEE BT ia0 SR S B i -

1B R A IR (s SR ) - e R B Ee s -

2 BEREESRNEER EUFTHREST [8) T EREErs E - BI8A/S -
F DAl B OB GIRIED TS

3 EERONFSESES - ATEAREITERR - FEEORESH DSBS -

32

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

16.FLIGHT ADJUSTMENT AND SETTING #iI8{Fagane

Mode 1 Mode 2 llustration & <
< —>
Move left Move right
@U — B i
Aileron 55 Rot;aleﬂ “‘*?%;ﬁ;h‘l
0 0ked XN
Elevator #&/) &
g 0089
Thiottle i S

[ rudderrm ] e \

Flight adjustment and notice for beginners F2f{TFAZETE  +When arrwmg 3
2
=g
T =B

[CiCheck if the screws are firmly tightened.
ZiCheck if the transmitter and receivers are fully charged.

OB XRER-RHEDHEE"?
OSSR FURTNES 2R -

CAUTION I e QD Did i QB W AR QNG A D
AE'E )’

If there are other radio control aircraft at the field, liencies and tell them what frequency you are using.
Frequency interference can cause 2

BERTEEEMERRE -

el. Please be careful to avoid the dust entering the tube. When the fuel
tank is full, ple the tube and the joint.
ySmen E s e i EHEWREAETW - SBfEEm - HiR LA MEBREFTIERES -

Fuel filter
HEBRE

Refueli i
e
Fuel tube clip
HERR

Needle valve adjusting suggestion 5|Z:gitia £ 23
First chack to make sure no one else is operating on the same Close Open
frequency. Then place the throtte stick at lowest position and e m R
turn on the transmitter. = \ ~
BT R ORISR | 7R RS ~2)
IRHERUE 'Q.c._}' =

Engine needle

S| & F bt

For a new engine, recommend closing the needle valve
completely first, and then open the needle valve 1.5
turns for running-in during the first 3 flights. After the
first 3 flights, see the flight conditions to adjust the
engine to higher speed,recommend closing the needle
valveto 1.25 turns. (Please refer to the original
instruction manual of the engine for more detail.)

Eggiiﬁﬁﬁ E%qﬂjiﬁaﬁ %%%%ﬁﬁ{ uiﬁ ;.El 1 IZI%%#

f U

SR EmEEl 1/ #ﬁ‘fﬁﬁguﬁ%ﬁgﬁ
Check if the throttle stick is set at the lowest position If the engine speed and the temperature are
and check if engine throttle is at low ipeed. o A\ATION| too high, it will seriously affect the engine life.
fEFBPYER E TR BOIE @ WiEds| EBPISRIER - 3 lEEE - R BT eSS -
33

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Glow plug ignition method W2 =% 51

Method 2
Al

Power switch
RIS

Paower o off PC board
BEDBRPCH
2 IN 1BECIR R3S

7.4V 1900mAh Li-Po Receiver &Y Bd:le)\néfgoég];w plug
Battery for Regulator b
[EREEEA 7 AV 1900mAn Li-PoBEi

Engine start and stop 3[&ZE)F]IEN

1.Connect the battery to the starter and check the rotation direction. Insert the starter shaft into the s
2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the
3.When the engine starts, stop the starter and remove it from the starter coupling. Pleas
4.Hold the main rotor head tightly, and turn off the power of glow plug or remove the
5.Still hold the main rotor head tightly, turn throttle trim at the lowest position, and k running.
6. If you want to stop the engine, please set the throttle trim (beside the throt ngine
cannot stop, please put the Fuel Clip into lock position to stopping refueli

1. ﬁ%@iﬂa“@ Eﬁ?]@iﬂ%‘%jﬂ& Hﬁiﬂﬁm - RS E) T AR BEE -
T HPSEEEED - A5 2EE) EEBIBRL 2 )3 BB S| £ -
3@%21& FE@E%&IH&%E” HUERIES R - sEfRRTRRIEEE

SRR FHESE oEa0 %AE?%W%EE&% ?

S LIRS - R eP R SR
S RN - T PRSP
EEIFE ST R e et

ALIGN
2 IN 1Regulator

SPHY
HOH

2.5
3.
4.
5.
6.8

E&%SS%H}J&
Jﬁﬂ

5 EE;EED
S+ REEE

¥t

0

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 10m.
BENINIER BN - FE RSO 10 R0 EE -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
Q.Eali_se tltw throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning blades from the side of the
elicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade is higher
or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A) Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).
1. ﬂﬁﬁu?ﬁ?’ﬁﬁ THE=REVREy - B5 E SEREEsI = FEReEC T ﬁﬁ*‘ﬁ:ﬁ] 9‘&&

3?%@&@& %?F%IEFE e atd B SR S e s wE O - ALATIRERS)
FE = " [ LB TIZEE I =
e e e %f@%ﬁ@émazugmﬁmnﬁ% 5 %3
A.When rotatmg, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or shorten
linkage rod (C) for slight pitch trim.
B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or lengthen
linkage rod (C) for slight pitch trim.

34

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

R SE AT [EEF IR PITCH B « SAdaE EAF (A {l‘gE WELE/ | \WRIP I - 5588 ER (COHEE
@&m@ﬁmiﬁ@ﬁﬁ‘fﬁﬁﬁ (PITCH) /) » SESHARER (A » WEEF/ ) BNRRWEAE - FFEEER (OELE
A Color mark 15 15CiRH) Fir i
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking i
to make sure the rotor is correctly aligned. After tracking adjustment, please B
SR aﬁ%'fés P R {EBES;Z@L%EF:EEE
rﬁgmm@ TPWLCh%FTFH@E%FE?%J’(‘fQ

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS ) 2# (T 2T ™

©Make sure that no one or obstructions in the vicinity. (“]pL?]?:e $2E£99l0ﬁmat9|v 10m diagonally
Y t first ctice h ing for flyi afety. L y .
Tﬁlus ?;u: bar:;c‘;lrlghtl?ct|g:er(lll-1lgverr|nglz1%:nselzeping O e %_1;‘%75101__\‘}?- _ §
the helicopter in mid air in a fixed position) Beginner may install a training landing
QERILOB S Y BRI O G T ey
S D sl e | T
Zhe: B ZEERNE SRS iR NEFMBE: -

STEP 1 THROTTLE CONTROL PRACTICE ;mf9e &

©'When the helicopter begins to lift-off the ground,

slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoe

oEEnmEm; » SEEly

e S R

begins to lift-off the ground,
pttle to bring the helicopter
{ practicing this action until you

ottle smoothly.

!!”%¥) n“é@ oS ?’.-"' i S R i

ght, slowly move the aileron and elevator
sticks In the opposite direction to fly back to its
iginal position.

BIESHHBPIER -
FEFBREET 0RO 0L/ 'FFEDEH
ZE)E| A EHER I E F MR DEIRRUE

(©)If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
_the helicopter 10m and continue practicing.
(2)If the helicopter flies too far away from you, please land the helicopter and move your position behind 10m and continue practicing.

EF#EIBRTEE - SAEHEDI BT - KRS O iE?'JI_ﬁ%E“jEﬁﬁlOﬂEﬁﬁﬁkEﬁ% .
E SRR A + L RE S 15 5 MR DA BE S S

STEP 3 RUDDER CONTROL PRACTICING Fafiv e

1.Slowly raise the throttle stick.

2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position.

1 IZIEFHIDHPIIELR -
2 BEFHRRBETNG - MRBEROBHOORERLRESHRD

[ZESivi=
STEP 4 A O
R N

After you are familiar with all actions from Step1 to 3, draw a circle on / ’
the ground and practice within the circle to increase your accuracy. ” 3 \l
”"{’J? S stepl-3 EMESVE S » Eith C EEE TS EE B0 BN ER \ P

SR e \ ‘ )

A\ N Narrow the circle. *

{Z’¥ou can draw a smaller circle when you get more familiar with the actions. N /1 *‘54 EE
OBIFENBEREEE - FILIES)OBE - Se_ T

35

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

STEP § DIRECTION CHANGE AND HOVERING PRACTICE o2& 5= 75 o FliR 2=

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
EINEBstepl ~JEFRAT T - uﬁfﬁﬁgﬁﬁ{mﬁjﬁ%’iﬁﬁgstem 4= 24 ISTTER AT 2SR L8RS -

ADJUSTMENT OF EACH TRIM #{7#){Eilaa

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction.

EEF N MERINER - SEREIBQ TG - a{EREEHE EINE -

\BISFEIEPSER

1.Adjustment of rudder trim 33 QR
Just before the helicopter lift-off, the nose
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

TgﬁﬁEﬁtﬂﬁﬂ% %g%@&fﬁﬁﬂ{ﬁﬁ

LaEEE
DR i‘r‘ﬁﬁl’jﬁﬁﬁ

2.Adjustment of elevator trim FXEH [Fiv{HE

Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.
When leans backward adjust the trim up.
TgﬁﬁEEtﬂH% @Iﬁ’iﬁﬁmﬁﬁﬂﬁﬁ

G alRBEs - o T3 -

O#RRE - M@0 CaE%E -

3.Adjustment of Alleron trim 52515
Just before the helicopter lift-off, the body
lean left/right...

When leans ri re?ht, adjust the
When leans left, adjust the tri

?’"E%ﬁﬁEﬁtﬁ% o= ialarale

ZREN B

TROUBLE SH T WO EBRARATDRNA

Cause Way to deal
F&H R
Adjustment of pitch rod has not Adjust the length of linkage rod(A)—Regular trim
been done. Adjust the length of linkage rod(C)—Slight trim
VEE. 34 PITCH:EE PR (N BE —— R
HELE [TCHER R T3 G

Low rotation of the rotor % Pitch of main blade is high. “ Lower the pitch about 4~5 during hovering(The

FHERIEERE * EHeREPITCHES _ rotation should be about 1,600rpm during hovering).
* Throttle curve is too low during H SHEF 1 LCHERHEP L Ch#D4-5 (SHEIF IR BEAE 7340 1600RPM)

hoverln * Heighten the throttle curve during hovering.
= High rotation of the retor *Pltd'l of main blade is low. * Adjust the pitch rod (A} (The rotation should be

FheHEERES * EHEREPITCHREE . about 1,600rpm during hovering).

* Throttle curve is too high during e FEEEEEAR () (R HElT EHREREE AR MU G00RPY)
hoveri!'lg. . “ Lower the throttle curve during hovering.

* (Z HERG P R RS Rl 2 1 g s

The tail leans to one side during % Failure setting of tail neutral point. | * Reset tail neutral point.

hovering, or when trim the rudder and | * EPITHEETE * R EDIIE

return to the neutral, the tail lags and *Egéisggﬂsgg{%?ﬁ“he gyrois low. :E?JI'DE!; the sensitivity.

e cannot stay in a control posmon * d = =
Sensitivity of | iiere % i - susaE
the gyro OB 2T 240 - EﬂEE&E s E
IPiRSE e H—-I‘EY_F REL -

The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.

at hovering or full speed IEEE e RS e

eIl EEEE HEIEH% SEIEIE -

s#1f the problem is still there even after tried above, stop flying and contact with your seller.
WML LRER - (DREERSERE - BLUENELLRITIEETEEER -

36

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

17.PART NAMES AND OPTIONAL PART LIST Saisf+SiiEimiHsnoia

37

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

1 50H009 Thrust bearing IC¥EEm A | o Bx o 14x5mm 2
2 50H008-1 Spindle bearing spacer i@ s E S | ¢ 10x¢ 13.8¢0.Amm 4
3 50HMR 14377 | Bearing s | 9 8x ¢ 1dmm 4
4 50NHO07 Metal main rotor holder SRR I 2
5 50H01M Collar SEIIERTEEE | o ¢ 6xp 3d.3mm 2
5 50NHO0E Linkage ball F(M3.5x4) TREEF M3.5xd) | o A.75x20.25mm 2
7 T64027 Socket collar screw BEA A EIMERS | MX2Tmm 2
38 N14001 M4 Nut MABGRZIRNG | M4 2
9 S50HO01A Metal main rotor housing FE T EE T 1
10 S0MNHO0E Damper rubber-black 85 g Eh -2 s o 7 9% g 13x6.5mm 2
10-1 S0NHO12 Damper rubber-gray 70 Eag EVE- w70 o 7.9 13x6 5mm 2
11 S0H008 Spacer fEINER | oO6x911.5x1.2mm 2
12 | 50H136 Pin =riEss | o 2x32mm 2
13 T63022 Socket collar screw BEAAEMERS | M3x22mm 1
14 | N10020 M3 Nut MIBDREURIE | M3 1
15 | 50H164-1 Metal head stopper SEEREL 8RN
16 | T63010 Socket screw EIEM SIS | M3x10mm
17 50H003-2 Feathering shaft 1&g
18 50MNH003 Feathering shaft sleeve B iEE
19 50H010 Washer
20 T84010 Socket screw
21 KU110025 600D Carbon Fiber Blades 1set
22 50H162-2 Metal SF Mixing arm 2
23 S0HEE82ZZ Bearing 3K THIMm 4
24 50H024 Collar ® 2% o 1.5¢1 5mm 2
25 50H022-2 G| p3xpd.8¢0.3mm 4
26 | T53012-1 LEEAEEE | M32mm 2
27 50H042-1 BREEA (M3xd) | ¢4.75x8.65mm 2
28 50H044 BREEB (M3%3) | 0A.75x9.77mm 2
29 ybar seesaw holder B EEIEE TR 1
30 S| ¢ 3¢ Bx3mm 2
31 50HMR74ZZ | Bearing @ | oMo Tx25mm 2
32 50H119-2 M3 collar screw MIEEMERLS | M2x0.6mm 2
33 S0NHO02A Metal flybar control arm FEEEELHE | ¢34712mm 2
34 50H018-1 Flybar control rod 148788 SRl s 2 2
35 | T83005 Socket screw BEA gL | M3Emm 4
36 T74004 M4 Set screw MALERIES | MAxAmm 2
37 S0MHO11 Carbon fiber flybar paddie/3K T g BT B/ 3 1set
38 T73004 M3 Set screw MALERIERE | M3x3mm 4
39 50H033 Flybar rod THEEARE | ¢ 2¢410mm 1

Downloaded from www.Manualslib.com manuals search engine

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadveltent errors in this publications.

FESANME - BEXAEHEEASDER $2}7H%T¥TIIEEDEJ¢ZJZ
EHE - NELTIEIEES EUE%JTIEED FELIDRIMERE

38



http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine

40 50H047 Main shaft i | ¢ 10x201%29.3mm 1
41 50H045-1 Lock collar TEEER | ¢ 10xe 15x7Tmm 1
42 | T74004 M4 Set screw MALERM@% | MAxAmm 2
43 TE3020 Socket collar screw EEAAEIEMSRS | M3x20mm 1
44 N10030 M3 Nut MIBTREGRNE | M3 1
45 50H161-2 Metal washout control arm FEIE I IR 2
46 | 50H218 Radius arm #iRad us 4T 2
47 HFMRS2Z2-1 Bearing B | o 2% ¢ 5x2.3mm 4
48 T52005 Socket screw B AR | M2x5mm 4
49 S0HE83Z7 Bearing BE | o3x g Tx3mm 4
50 | 50H024 Collar EEwEmE | o3 01.8x1.5mm 2
51 50H022-2 Washer FEGl | ¢ ed.8x0.3mm 2
52 | 50H044 Linkage ball B(M3x3) BREER (M3 | $71.75%9.77mm 2
53 T53012-1 Socket button head screw HEEA VAR | M3x12mm 2
54 50NHO04 Metal washout base FE O 1
55 CCPM Metal Swashplate SECPN+28240
58 50H044 Linkage ball B(M3x3) TREER (M3x3) | &1.75x9.77m
57 50B043-3 One-way bearing shaft BomsE
58 | 50B050 Washer BEo#EES
59 50B158-1 Main drive gear(170T)
60 50B054-1 Autorotation tail drive gear(180T)
511 50B049-1 One-way bearing 1
62 50B051-3 Main gear case 1
63 583007 5
227 | 50NB054 3-Way 1 Option parts
228 | 50NB045 mEREs | 2-Way 1 Option parts
229 METEEA | 26x9.8x3mm 1
230 W& | 32.5x8.8x3mm 1
231 WE | 02.5x 0 5x1000mm 1
232 FTHEHERLEMR | 165x90x15mm 1
233 | K10375 ook and Loop Tape FEifia | 15x250mm 2
234 10279 Hook and Loop Tape FEfTEE | 10x200mm 3
235 k10365 Hook and Loop Tape PETGE | 51x28mm 3
40



http://www.manualslib.com/

TN R Y 1]

@
@

§

ptional part
=
oo

tional part

o
% s
; O

41

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine

65 50NB010 Starter coupling TVERNENEE | ¢0x ¢ 10x18mm 1
66 50MB00Y Clutch/Start shaft HENER | ¢7.5x ¢ 10x70.5mm 1
67 T74004 M4 Set screw MALEEIRE | Mdx4mm 2
68 50MB00T Clutch nut GESERERIRIE | ¢ 14x6mm 2
69 S0MBO11 Clutch gear Sestay | ¢ 154x ¢ 7x31.5mm 1
70 50B6800ZZ-2 | Bearing SE | 410x ¢ 19¢5mm 1
71 50NBO06 Clutch bell S8 | o4dx 047x20mm 1
72 50MNB033 Clutch liner SERSH | 0.8x8.75x136mm 1
73 S0NBBYSLZ Bearing B | ¢ 9% ¢ 12x4mm 1
74 50MB00S Clutch bearing block B S 2 2
75 N10030 M3 Nut MIPGRALRIE | M3 2
78 T63008 Socket screw BB EERS | M3x8mm 2
77 50MNB035 Hex mounting bolt FUBEEEE | ¢ 5x49mm 2
78 50MNB031 Fuel tank guard hFEEE 2
79 50NB023-1 Pellucid fuel tank B35mE 1
80 50NB026 Fuel tank nipple SRR 1
81 50MNBO30 Grommet RFETEIEEME | 0 8.4x ¢ 16.8x9mm 1
82 50NB041 Fuel tube ME | ¢2.5x o 4xT70mm 1
83 50NB027 Fuel tank sinker mEEE
84 50NB020-1 Engine mount (L) S|EERE (7T)
85 50MNB021-1 Engine mount (R) SlEERE ()
g6 S0NBOGT Metal bearing block
87 50MB066-1 Metal main shaft clamp ring  600NEE L
88 50B6800ZZ-2 | Bearing 2
89 50MNB004 Lower bearig black(Mark B) 2
90 50B689ZZ-1 Bearing $ 17x5mm 1
91 50MB005-2 Main fran 1
92 50MB005-2 1
93 50MB025 S B 2
94 T53008-3 FEBENBHEES | M3x8mm 16
95 | T62006 BENEIER | m2xemm 8
98 50MB039 HIESSISEE | ¢4 8¢ ¢ 11x22mm 2
97 | 50NBO33 PRESZIBE | gox o5x96.572mm| 2
98 | T53014-2 | Socket screw EBEERR | Max14mm 2
99 T73015 M3 Set screw MBLERIRER | i3x15mm 2
100 | 50MBO64 Metal canopy mounting bolt S0NEBREEREEL | 737 75mm 2
101 50NB053 Metal tail control arm EE RS 1
102 50H042-1 Linkage ball A(M3x4) IREEAMEA) | 44 758 68mm 1
103 | 50H044 Linkage ball B(M3x3) IREEB (M3x3) | ¢4.75x9.77mm 1
104 | 50NBO34 Collar ERFEEE | ¢3¢ ¢4 4x3mm 1
105 HWMRB3ZZ Bearing L & 3x $Ex2.5mm 2
106 | 50H022-2 Washer T | ¢3x ¢4 8x0.3mm 2
107 T53012-1 Socket button head screw HEBRIEER | v3x12mm 1
108 50MBO19 Frame mounting block BEEER | 14012 5x8mm 5
109 | SONBOT1A Front frame brace(CF) BHS AR | 51,0037 36x1.6mm 2
110 | 50MBOT1B Rear frame brace(CF) B SERHEBN | 40.71650.7¢1.6mm 2
1M T62008 Socket screw BEAERE | 3xgmm 10
112 | T63010 Socket screw SEF BRI | max10mm 4
113 | 508072 M3 Specialty washer WHATD) | gax o axamm 14
114 | 50NBO32 Glow plug plate KEZBENEEUNR | 23 73¢0 8mm 1
42



http://www.manualslib.com/

43

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

115 50NEO17 Receiver mount PR 28R | 90x64x50mm 1
116 50NE040-1 Gyro mount PrIREE ERE 1
M7 5493010 Socket button head self tapping screw EEEFHENER | T2 10mm 8
118 50B072 M3 Specialty washer MIERTES] | & 3x ¢ 8x2mm 8
119 593008 Socket button head self tapping screw HEEEFTREENEH | Tax8mm 2
120 50NBO16-1A | Metal aileron lever ERTOEHIES 2
121 50H042-1 Linkage ball A(M3x4) EREBA (M2x4) | ¢4.75x8.68mm 8
122 50BMRY95ZZ Bearing B | &5 d 9x3mm 4
123 50H022 Washer T | ¢ 5x ¢ 7x0.5mm 2
124 50B058 Washer G | ¢5x ¢ 7x0.2mm 2
125 50B059 Washer TG | ¢ 3xe5.5x0.3mm 2
126 | T63008 Socket screw EIFER7 AR | M3x6mm 2
127 50NE092 Control shaft BENE | ¢ 5x88mm 1
128 508238 Elevator ball link FHIFRHRES0R 1
129 | 50B236 Elevator arm FHEZRHIES 1
130 | 50B237 Elevator lever FIEEENHIES 1
131 HFE6323227 Bearing BSY | ¢ 2x ¢ 7x3mm 2
132 | T53005 Socket button head screw FEEAT B | M3x6mm

133 | T62508 Socket screw EIBEM7BIERR | M2 5x8mm

134 T74004 M4 Set screw M LR

135 S0NBO37 Fuel line grommet HERES
136 | 50NBD22 CF Bottom bracket
137 | W10030 Washer
138 T63010 Socket screw 2
139 50F179 Landing skid 2
140 | 50F083 Skid pipe IR | ¢310mm 2
141 50F084 Skid pip 4
142 | 50F130 4
143 | T73004 MILCRIRER | Maxdmm 4
144 | W10030 TS | ¢3x ¢ 8Imm 4
145 | TB3012 BEBEMVEIES | Max12mm 4
146 | 50F128 FHEE | ¢ 2x 0 3.9x500mm 1
147 | TH4008- EEMEEERM | Maxsmm 2
148 50NBO16 | HESES | ¢ 35 42¢12mm 1
149 | 50NBO13 Engine fan mount SISEEREEE | ¢ 9x19.97x26mm 1
150 | 50NBO13-1 Engine fan SITER | ¢ 60x 9 26x2mm 1
151 Magnet(Governor sensor) TEE ST 2 Option parts
152 | TB3012 Socket screw BEEAEIR | Max12mm 2
153 | T54005 Socket button head screw FEEABIRER | Mdx5mm 2
154 | T53005-1 Socket button head screw LEEAFBIRE | Max5mm 2
155 HES0HO1 ALIGN 50 Engine ALIGN BOS %8 1 Option parts
156 50MNBO15 Engine fan cover(L) SIEEREZ D) | 123%100x20mm 1
157 50NBO14 Engine fan cover(R) SIEEEZ B) | 123%100x20mm 1
158 50MNB029 Hexagonal bolt TRERE 2
159 | W10030 Washer TS | ¢3x¢8xImm 4
160 | T53014-2 Socket screw EBEA7EEE | waamm 4
44

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

45

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine

161 50MBOOM Tail boom mount (L) EEEEHE () 1
162 50MBO02-1 Tail boom mount (R) ESEEE () 1
163 50T189 Umbrella gear case (L) T B 1
164 507200 Umbrella gear case (R) EEOE TR 1
165 507670122 Bearing | o 12 ¢ 18x4mm 2
166 507194 Front umbrella gear AR | 0 21.2x33.6mm 1
167 | T52008-1 Socket button head screw HEIBAH IS (M2 Emm 2
168 Front drive gear assembly EEEE&nE 1
169 50BE684.7 Bearing B | 9 4 9xdmm 2
170 | 50NB029 Hexagonal bolt I 6
171 | T63012 Socket screw EIEr7 8 M3x12mm 4
172 | N10030 M3 Nut MIBOER UG |3 4
173 T53005-1 Socket button head screw [ ETEA A @ (VM3x5mm 1
174 | 50T125-1 Tail control guide BEsicEsE 2
175 | 502124 Ball link ek i 2
176 | 50NMTO002-1 Tail rudder control rod B FEE AR ERER [ 0 1.97x657mm 1
177 50MTO12-2 Tail boom B | 0 20.3x ¢ 21.5x625mm 1
178 | 50T167-1 3K CF Horizontal stabilizer Rl 1
179 | QONTD25 Metal stabilizer mount (Uppen) & B EEEER (F) 1
180 | 50T108-2 Metal stabilizer mount (Lower) % /57K T 2@ 5 (T) 1
181 TG3022 Socket collar screw B A HEE IS [M3x22m 2
182 50B072 M3 Specialty washer MIEEFREED) | ¢ 3% & Bx2mm 8
183 Torque tube set EEaEiEE 1
184 | 507193 Torque tube bearing holder EEgisaE 1
185 507132 Tail boom brace EE=ER [0 5x460mm
186 507123 Tail boom brace end BB R
187 | TB3008 Socket screw ElSEA7 R R
1858 | T63012 Socket screw SRS
1589 50T166-2 3K CF Vertical stabilizer 4
190 TE3010 Socket screw
191 Metal tail unit set 1
192 | TB2008 Socket screw 1
193 50T182 Metal plate (L) 1
194 50T183 Metal plate (R) #9.3mm 1
195 5071492 Aluminum b @4 98x24mm 1
196 S0TMR10527 | Bearing @ 5 ¢ 10xdmm 2
197 T53008 W 3x Bmm 6
198 1
199 50T185 1
200 | T52005 EFEA IR [M2x5mm 2
201 | 50T095-1 Eies e 1
202 HWMRE3ZZ Bl | ¢ 3x ¢ 6x2.5mm 2
203 507097 EIFEZFHIEIRE | ¢ 2x 9 4.9x5mm 1
204 | 50H022- TG |0 3x ¢ 4.8¢0.3mm 1
205 50H144-1 inkage ball A(T2.6x3.5) BREEA(T2. %3.5) |9 4.75x8 . 18mm 1
206 | T63015 Socket collar screw BB EEME RS [M3x15mm 1
207 | 50T102-2 Bearing holder E AR 1
208 | 50T114 Collar BTt ESme 1
209 50710677 Bearing B | 0 Bx 9 10x3mm 2
210 | 50H144-1 Linkage ball A(T2.6x3.5) HEEA(T2.6x3.5) [0 4.75x8 18mm 1
211 50T101-2 Slide Shaft BIBRE [0 %o 7.2x16. 7mm 1
212 | 50T111 T type arm EEEHI AT 1
213 50T105-1 Control link EBirEEES 2
214 | 50T106 Collar A EEIRBEMEA| ¢ 2¢ ¢ 3xdmm 2
215 | 507127 Collar B EiERIEHER [ 0 2x ¢ 3x3mm 2
216 | T12008-4 Collar screw EIE 1B |M2xEBmm 4
217 S50MTO13 Metal tail rotor holder & E RN T 2
218 50T172 Tail rotor hub EHES TR | ¢ 10%39.6mm 1
219 50TMR10577-1| Bearing B | 0 5x ¢ 10x4mm 2
220 50TF510M Thrust bearing IEFEERE | ¢ 5x ¢ 10x4mm 2
221 | W10030-1 Washer TG | 0 3x ¢ 8x0.6mm 2
222 | TB3008 Socket screw BER B IS VM3x8mm 2
223 T74004 M4 Set screw MA LSRR [vdxdmm 1
224 | 50T203 3K CF Tail blade KRt e 2
225 | TG3018 Socket collar screw EERAEEMEERE [M3x16mm 2
226 | N10030 M3 Nut M3BAEEIRIG M3 2
46



http://www.manualslib.com/

www.ali

www.align.com.
www.align.com.tw

Specifications & Equipment/AR {8 B2 & :

Length/t$ 5 £:1160mm

Height/# 5 =:410mm

Main Blade Length/E g2 £: 600mm

Main Rotor Diameter/Z 2 E{%: 1350mm

Tail Rotor Diameter/R 2 E{E:240mm

Motor Pinion Gear/5| 23 &5: 20T

Autorotation Tail Drive Gear/R2EE&) F5:180T
Drive Gear Ratio/E5i{{E #)t: 8.5:1:4.5(E:M:T)
Flying Weight/£ ¢ & : Approx. 3.2kg

214mm

410mm

1160mm

1350mm

-l -
-« >

A
A

SIS EEESARIRTER L S)
ALIGN CORPORATION UIMITED MADE IN TAIWAN Part1 2010.Jan.s coosiz

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

